
Thank you very much for buying a JACK sewing machine. Before using your new machine, please read the safety 

instructions below and the explanations given in the instruction manual. 

With industrial sewing machines, it is normal to carry out work while positioned directly in front of moving parts such as the 

needle and thread take-up lever, and consequently there is always a danger of injury that can be caused by these parts. 

Follow the instructions from training personnel and instructors regarding safe and correct operation before operating the 

machine so that you will know how to use it correctly. 

SAFETY INSTRUCTIONS 

[1] Safety indications and their meanings 
This instruction manual and the indications and symbols that are used on the machine itself are provided in order to ensure 

safe operation of this machine and to prevent accidents and injury to yourself or other people. 

The meanings of these indications and symbols are given below. 

Indications 

A DANGER The instructions which follow this term indicate situations where failure to follow the 
instructions may result in death or serious injury. 

A CAUTION 
The instructions which follow this term indicate situations where failure to follow the 
instructions could cause injury when using the machine or physical damage to equipment 
and surroundings. 

Symbols 

& ···· .. 

(S) .... .. • ..... . 
This symbol ( f:::.) indicates something that you should be careful of. The picture inside the triangle 
indicates the nature of the caution that must be taken. 
(For example, the symbol at left means "beware of injury".) 

This symbol ((Si) indicates something that you must not do . 

This symbol (. ) indicates something that you must do. The picture inside the circle indicates the 
nature of the thing that must be done. 
(For example, the symbol at left means "you must make the ground connection".) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[2] Notes on safety 

ii 

A DANGER 
/A Wait at least 5 minutes after turning off the power switch and disconnecting the power cord from the wall outlet 
~ before opening the cover of the control box. Touching areas where high voltages are present can result in severe 

injury. 

AcAu110N 
Environmental requirements 

0 Use the sewing machine in an area which is free from 
sources of strong electrical noise such as electrical 
line noise or static electric noise. 
Sources of strong electrical noise may cause 
problems with correct operation. 

0 Any fluctuations in the power supply voltage should 
be within ±10% of the rated voltage for the machine. 
Voltage fluctuations which are greater than this may 
cause problems with correct operation. 

0 The power supply capacity should be greater than the 
requirements for the sewing machine's power 
consumption. 
Insufficient power supply capacity may cause 
problems with correct operation. 

0 The pneumatic delivery capability should be greater 
than the requirements for the sewing machine's total 
air consumption. 
Insufficient pneumatic delivery capability may cause 
problems with correct operation. 

0 The ambient temperature should be within the range 
of 5°C to 35°C during use. 
Temperatures which are lower or higher than this 
may cause problems with correct operation. 

0 The relative humidity should be within the range of 
45% to 85% during use, and no dew formation should 
occur in any devices. 
Excessively dry or humid environments and dew 
formation may cause problems with correct operation. 

0 In the event of an electrical storm, turn off the power 
and disconnect the power cord from the wall outlet. 
Lightning may cause problems with correct operation. 

Installation 
t<::\ Machine installation should only be carried out by a 
\.Y qualified technician. 

0 
0 

Contact your Brother dealer or a qualified electrician 
for any electrical work that may need to be done. 

The sewing machine weighs approximately 88 kg. 
The installation should be carried out by two or more 
people. 

t<::\ Do not connect the power cord until installation is 
\.Y complete. If the foot switch is depressed by mistake, 

the sewing machine might start operating and injury 
could result. 

A Hold the machine head with both hands when tilting it 
~ back or returning it to its original position. 

Furthermore, do not apply excessive force when 
tilting back the machine head. The sewing machine 
may become unbalanced and fall down, and serious 
injury or damage to the sewing machine may result. 

• 
Be sure to connect the ground. If the ground 
connection is not secure, you run a high risk of 
receiving a serious electric shock, and problems with 
correct operation may also occur. 

0 All cords should be secured at least 25 mm away 
from any moving parts. Furthermore, do not 
excessively bend the cords or secure them too firmly 

t<::\ with staples, otherwise there is the danger that fire or 
\.Y electric shocks could occur. 

0 
0 

Install the safety covers to the machine head and 
motor. 

If using a work table which has casters, the casters 
should be secured in such a way so that they cannot 
move. 

t<::\ Be sure to wear protective goggles and gloves when 
\.Y handling the lubricating oil and grease, so that they 

do not get into your eyes or onto your skin. If the oil 
and grease get into your eyes or onto your skin, 
inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or 
grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children . 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



AcAUTION 
Sewing 

IC\ This sewing machine should only be used by 
\..Y operators who have received the necessary training 

in safe use beforehand. 
0 If using a work table which has casters, the casters 

should be secured in such a way so that they cannot 
move. 

IC\ The sewing machine should not 
\..Y applications other than sewing. 

be used for any A Attach all safety devices before using the sewing 
L:!f:::;. machine. If the machine is used without these 

0 Be sure to wear protective goggles when using the devices attached, injury may result. 
machine. 
If goggles are not worn, there is the danger that if a 
needle breaks, parts of the broken needle may enter 
your eyes and injury may result. 

A Turn off the power switch at the following times. If the 
l:!:':::;. foot switch is depressed by mistake, the sewing 

machine might start operating and injury could result. 
• When threading the needle 
• When replacing the bobbin and needle 
• When not using the machine and when leaving the 

machine unattended 

A Do not touch any of the moving parts or press any 
~ objects against the machine while sewing, as this 

may result in personal injury or damage to the 
machine. 

0 

0 

If an error occurs in machine operation, or if abnormal 
noises or smells are noticed, immediately turn off the 
power switch. Then contact your nearest Brother 
dealer or a qualified technician. 

If the machine develops a problem, contact your 
nearest Brother dealer or a qualified technician. 

Cleaning 
A Turn off the power switch before carrying out 
~ cleaning. If the foot switch is depressed by mistake, 

the sewing machine might start operating and injury 
could result. 

fC\ Be sure to wear protective goggles and gloves when 
\..Y handling the lubricating oil and grease, so that they 

do not get into your eyes or onto your skin. If the oil 
and grease get into your eyes or onto your skin, 
inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or 
grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children. 

Maintenance and inspection 
IC\ Maintenance and inspection of the sewing machine 
\..Y should only be carried out by a qualified technician. 

0 Ask your Brother dealer or a qualified electrician to 
carry out any maintenance and inspection of the 
electrical system. 

A Turn off the power switch and disconnect the power 
~ cord before carrying out the following operations. If 

the foot switch is depressed by mistake, the sewing 
machine might start operating and injury could result. 
• Inspection, adjustment and maintenance 
• Replacing consumable parts such as the rotary 

hook 

A Disconnect the air hoses from the air supply and wait 
~ for the needle on the pressure gauge to drop to "O" 

before carrying out inspection, adjustment and repair 
of any parts which use the pneumatic equipment. 

A Hold the machine head with both hands when tilting it 
~ back or returning it to its original position. 

Furthermore, do not apply excessive force when 
tilting back the machine head. The sewing machine 
may become unbalanced and fall down, and serious 
injury or damage to the sewing machine may result. 

A If the power switch needs to be left on when carrying 
L:!f:::;. out some adjustment, be extremely careful to observe 

all safety precautions. 

0 
0 

Use only the proper replacement parts as specified 
by Brother. 

If any safety devices have been removed, be 
absolutely sure to re-install them to their original 
positions and check that they operate correctly before 
using the machine. 

IC\ Any problems in machine operation which result from 
\..Y unauthorized modifications to the machine will not be 

covered by the warranty. 

iii 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[3] Warning labels 

iv 

The following warning labels appear on the sewing machine. 
Please follow the instructions on the labels at all times when using the machine. If the labels have been removed or are 
difficult to read, please contact your nearest Brother dealer. 

1 

Hazardous voltage Hochspannung 
will cause injury. verletzungsgefahrl 
Turn off main switch Bitte schalten s,e den 

and wait 5minutes :!~fe~~=l~~~~t~~d 
before opening this bevor sie diese ' 
cover. abdeckung offnen. 

Un voltage non adapte Un voltaje lnadecuado 
provoque des blessures. puede provocar las 
Eteindre l'interrupteur et heridas.Apagar el 
attendre 5 minutes avant interruptor principal y 
d'ouvrir le capot. esperar 5 minutes antes 

de abrir esta cubierta. 

3 A. Be ca,eful oot to get you, haod caught wheo 
• tilting back the machine head and returning it to 
~ its original position. 

~ -

5 

4 

Be sure to connect the ground. If the ground 
connection is not secure, you run a high risk of 
receiving a serious electric shock, and problems 
with correct operation may also occur. 

Direction of operation 

Motor cover ---=~-~ Tension release 
~ ' solenoid cover 

o ~~""""' lnnercoverl 
• Outer cover 

Fixed cover L 

:_ .-----~--- ., ---.. __ ··. 

. 
" c<l4 \__ Motor cover L 

A 
Eye guard 

1 

Finger guard 

Gas spring support cover 

2 

~ 
A ;:l II 

flllli!ii/Jilll~.~~i\11~fti. Plitl.:t£¼i 
.t xi:iif/" ~ I~.Millff!llUJlf fla. 
:trtnlllfil!.ll!i!i§r.i11ff!1tll.Je:~~;:,;. 
~lltt~liliiffWJJ.Ifla. 

A CAUTION 
Moving parts may cause injury. Operate w ith safe-
ty devices. Turn off main switch before threading, 
changing bobbin and needle,cleaning etc. 

Safety devices 
Devices such as eye guard , 
finger guard, thread take-up 
cover, motor cover, tension 
release solenoid cover, inner 
cover, outer cover, fixed cover 
and gas spring support cover 

Thread take-up cover 

Inner cover R 

0 Outer cover 

Fixed cover R 

~ Motor cover R 

3 
-~ 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



CONTENTS 

1. 

2. 

NAMES OF MAJOR PARTS······l 

SPECIFICATIONS··········· ··· ·· ·· ···2 

3. INSTALLATION················ ··· ·····3 

3-1. Table processing diagram············3 

3-2. Installing the control box······ ······4 

3-3. Installing the oil pan··················4 

3-4 . Installing the machine head·········5 

3-5. Tilting the sewing machine hea······9 

3-6. Installing the treadle unit (solenoid 

specifications) ··· ··· ··· ··· ··· ·· · ··· ··· 10 

3-7 . Installing the two-pedal foot switch 

(pneumatic specifications) ··· ··· ··· 10 

3-8. Installing the cotton stand············ll 

3-9. Installing the pneumatic unit(pneumatic 

specifications) ··· ··· ·· · ··· · ·· ·· · ·· · 12 

3-1 0 . Instal ling the eye guard············l 3 

3- 11. Installing the motor cover··· ····· ·l3 

3-1 2. Lubrication····················· ···· ··· ··l4 

3-13. Installing the machine head fixing 

bolt······································· l 5 

4. PREPARATION BEFOR 

SEWING······························ 16 

4-1 . Installing the needle··· ········· · ····· 16 

4-2. Threading the upper thread·· ·· ········ 16 

4-3 . Winding the lower thread·· ········ ·· l 8 

4-4. Installing the bobbin case·· · ·········l9 

4-5. Thread tension······ ············· ····· ···20 

4-5-1. Lower thread tension-······ ··20 

4-5-2 . Upper thread tension-········20 

5. SEWING······························21 

5-1. Sewing········· ······ ········· ·········21 

5-2 . Using the STOP switch··· · ········22 

5-3 . Using the thread wiper switch···22 

6. CLEANING····················· ···23 

6-1. Cleaning the rotary hook· ·· ··· ··· ······23 

6-2. Cleaning the control box air inlet ports 

··············· ··· · ··········· ··· ···· ···· · ·· ·24 

6-3. Draining the oil········· ···· ···········24 

6-4. Cleaning the eye guard············ ······24 

6-5. Checking the needle··············· ······24 

6-6. Lubrication···· ··· ···· · ········· · ····· ···24 

7. STANDARD ADJUSTMENTS···25 

7-1. Checking the machine head switch···25 

7-2. Thread take-up spring· ····· ··· ·········26 

7-3. Arm thread guide R ··· ······ ······ ······26 

7-4. Adjusting the needle bar height······27 

7-5 . Adjusting the needle bar lift amount· ·· 

...... ...... ... ...... ··········· ···· ···· ··27 

7-6. Adjusting the driver needle guard ···27 

7-7. Adjusting the needle clearance····· ·28 

7-8. Adjusting the shuttle race thread 

guide······ ····· · ·· · ··· ······ ··· ··· ··· · ··28 

7-9. Rotary hook lubrication amount······28 

7-10. Adj us ting the position of the movable 

knife············ ····· ················ ···29 

7-11 . Replaceing the movable and fixed 

knives···················· ·· ··········· ···31 

7-1 2. Adjusting the thread wiper··· ·········32 

7-13. Presser foot installation position-·····32 

7-14. Chaning the intermittent stroke······33 

7-15. Adjusting the work clamp lift amoun 

................................ ....... ··· 35 

7-1 6. Adjusting the air pressure(pneumatic 

specification) ··· · ·· · ·· ··· · ·· ··· ·· · ··· 35 

8. TROUBLESHOOTING············36 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1. NAMES OF MAJOR PARTS 

1. NAMES OF MAJOR PARTS 

1 

(1) Power switch 
(2) Control box 
(3) USBslot 
(4) Operation panel 

~ 

(13) 

(5) Foot switch (solenoid specifications) 
(6) Work clamp switch (pneumatic specifications) 
(7) Start switch (pneumatic specifications) 
(8) STOP switch 
(9) Thread wiper switch 
(10) Pulley 
( 11) Cotton stand 
(12) Solenoid valve (pneumatic specifications) 

Safety devices: 
(13) Finger guard 
(14) Eye guard 
( 15) Thread take-up cover 
(16) Motor cover 

( 11) 

(1) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



2. SPECIFICATIONS 

2. SPECIFICATIONS 

S Solenoid-type work clamp lifter 

A Pneumatic-type work clamp lifter 

Sewing machine 

Stitch formation 

Max. sewing speed 

Sewing area (XxY) 

Feed mechanism 

Stitch length 

No. of stitches 

Maximum no. of stitches 

No. of sewing data items 
that can be stored 

Work clamp lift method 

• T2210 A • 

Lock stitch, pattern tacking sewing machine (with large shuttle hook) 

Single needle lock stitch 

2,700 rpm 

T1310: Max. 130x 100 mm, T2210: Max. 220 x 100 mm 

Intermittent feed, pulse motor drive 

0.05 - 12.7 mm 

500,000-stitch internal memory (*) 

20,000 stitches (per program) 

Internal memory: 512 (*) 

Solenoid specifications: Pulse motor drive method 
Pneumatic specifications: Pneumatic method 

Work clamp height Solenoid specifications: Max. 25 mm, pneumatic specifications: Max. 30 mm 

2-step work clamp Solenoid specifications: Integrated-type work clamp 
Pneumatic specifications: Separate-type work clamp 

Intermittent presser foot lift 
22mm 

amount 

Intermittent stroke 2 - 4.5 mm, 4.5 - 10 mm or 0 (Default setting 3 mm) 

Rotary hook Double-capacity shuttle hook (standard shuttle hook sold separately) 

Wiper device Standard equipment 

Thread trimmer Standard equipment 

Data storage method Internal memory (Flash memory) 

User programs 50 

Cycle programs 999 

Motor 750W AC servo motor 

Weights 
Machine head approx. 88 kg, operation panel approx. 0.6 kg 
Control box 14.2 - 16.2 kg (Differs depending on destination) 

Power supply Single-phase 100 V/220 V, Three-phase 200 V/220 V/380 V/400 V 400VA 

Air pressure 0.5 MPa 1.8 I/min. 

* The number of data items and stitches that can be stored will vary depending on the number of stitches in each program. 

2 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3. INSTALLATION 

AcAUTION 
Machine installation should only be carried out by a 
qualified technician. 

Contact your Brother dealer or a qualified electrician 
for any electrical work that may need to be done. 

The sewing machine head weighs approximately 
88kg. The installation should be carried out by two or 
more people. 

Do not connect the power cord until installation is 
complete. 
If the foot switch is depressed by mistake, the sewing 
machine might start operating and injury could result. 

Hold the machine head with both hands when tilting it 
back or returning it to its original position. 
Furthermore, do not apply excessive force when tilting 
back the machine head. The sewing machine may 
become unbalanced and fall down, and serious injury 
or damage to the sewing machine may result. 

0 

All cords should be secured at least 25 mm away from 
any moving parts. Furthermore, do not excessively 
bend the cords or secure them too firmly staples, 
otherwise there is the danger that fire or electric 
shocks could occur. 

Be sure to connect the ground. If the ground 
connection is not secure, you run a high risk of 
receiving a serious electric shock, and problems with 
correct operation may also occur. 

Install the safety covers to the machine head and 
motor. 

3-1. Table processing diagram 
• The thickness of the table should be at least 40 mm, and it should be strong enough to bear the weight and vibration of the 

sewing machine. 
• If the distance A between the insides of the legs is less than 740 mm, move the control box installation position to the left (B = 

261mm). 
• Check that the control box is at least 10 mm away from the leg. If the control box and the leg are too close together, it may result 

in incorrect sewing machine operation. 

1200 

(800) (195) 

A(74O) 

386 

390.8 • 02 I I 8(261) 

10 85.7 ~ 
"' "! 42 N N 

"' st -"' .,_ 
~~ ~1 /" 

,.,, 
Cord hole ' ' ~ 4-¢9 1,,-

"' 'o Control box 

~ 4-R20 I"' mounting hole 0 

i 
¢20 

"' ~ ~ 
<t>25depth5 ~ ct,25depth4 ~ ~ 

Collon stand "' hole "' _ ',.;. / N - 4010.2 406 
-

/ 
387 266 4 ! ~ 

lj-: 
4-<t>B 118 ' 

t ~ ~ <t>50 R1O ~-~ i......rreadleunit 
o. 

... ~ st] 0 30 st1 mounting hole ' N ,.)- 175 --... 

'- ~ I ~Gas damper~ 
0 

' : N 

4_R1O • t hole : "' • 
<D 

¢65 
N ;;! , st! R10 \&i Operation 
ci 0 ~ \ 4- <t>B panel ., .... 
<D N N CO 0 cord hole 
~ CO , 0 

' "' <D ~ I 2- <t>2 depth 2N 

"' 
N 

123 117 <t>9 : o-; ~ : "' I - - -

'---~ .,I 4- ¢37.5 deoth5.5 - L ......, 

g) "/ ""-_µi_ "' 21 ;!: 
"' 

483 
~ 262 

y 

3 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3-2. Installing the control box 

J---(4) 
= .!. 

3-3. Installing the oil pan 

L -~(5) 

~(6) 

n , I 
OOilfil ~ 1-(21 

:-s: 
(1) 

3. INSTALLATION 

Remove the eight screws (1 ), and then 
remove the control box cover (2). 
(3) Control box 
(4) Bolts (4 pcs.] 
(5) Plain washers (4 pcs.] 
(6) Nuts (8 pcs.) 

For solenoid specifications, install the 
treadle unit mounting bolt (A) before 
installing the oil pan. 
(1) Oil pan 
(2) Nails (7 pcs.) 
(3) Rubber cushions (4 pcs.] 
(4) Waste oil tank 

4 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3-4. Installing th 

Approx. 20 

11)--tJ 

( 3 ) __).,," 

e machine head 

"' 

(1) 

(3) 

Approx. 20 mm 

Q - H 
_ _ @ ,,,y-111 

Q ----

) 'i-.._(3) 

( 1) 

~ (2) 

(3) 

.;;:;-

~(5) 

I 

(4) 

_J 
!!--<. _ /I : / (9) 

/ , 0, i -----~ 
1/ ' _______ , 

2§,; ~ // 

4) ! ,,-- ,/ (8) 
;_.,,.,-

5 

(1) Pins [2 pcs l 
(2) Set screws· I 
(3) Hinge rubb 2 pcs.) P er assemblies (2 

lace the m h' pcs.] 
the oil pan a~~ t~: r~~~d gentl~ on top of 
NOTE: er cushions. 

• Be careful not 
clamped between to get the cords 

• :d the oil pan. the machine head 

hen holding th 
not hold it by t/ machine head d 
may cause prob~~ulse_ motor. Thi~ 
of the pulse motor. s with operation 

(4) 
(5) 
(6) 
(7) 
(8) 
(9) 

Hinge h Id 
Bol!s [4 ~c:;s [2 pcs.) 

Plain washer 
Nuts (4 pcs.) s [

4 
pcs.] 

Head rest 
Bolts 'th wI washer (4 pcs.) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

(10) Auxiliary plate 

(11 ) Bolts with washer [10 pcs.] 

Loosen the bolts with washer (12) and 
adjust so that the auxiliary plate (10) and 
the needle plate are at the same height. 

NOTE: 
Install the auxiliary plate so that it is 
horizontal. 

Move the work clamp arm all the way to 
the right when looking from the front of 
the sewing machine (the direction of the 
arrow in the illustration), and then gently 
tilt back the machine head. 

NOTE: 
Two or more people should lilt back the 
machine head, and it should be tilted 
gently while being held with both 
hands. 

6 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

7 

~ 
(28)~ 

(17) 

= 
(22) 
(23) 

(27) 

~ 

I" r 0 

,) 

~ 
(13) 

(24) 

(25)~ 

(26)~ 

(18) (18) 
(20) (20) 
(21) (21) 

(19) 

(15) 

(30) ~ I -~~~ 
(~)~- 0 ~ 
(30) I . ~ , 

I ...--\-". 

(13) Gas spring holders (2 pcs.] 

(14) Spacer 

(15) Bolt 

(16) Nut 

(17) Gas spring 
( 18) Shaft collars (2 pcs.] 

(19) Gas spring shaft D 

(20) Plain washers (2 pcs.] 

(21) Retaining rings E [2 pcs.] 

(22) Bolts (2 pcs.] 

(23) Plain washers (medium) (2 pcs.] 

(24) Plain washers (large) (2 pcs.] 

(25) Spring washers [2 pcs.] 

(26) Nuts (2 pcs.] 

(27) Gas spring shaft U 
(28) Set screw 

NOTE: 
For solenoid specifications, the bolts 
(22), plain washers (23), plain washers 
(24), spring washers (25) and nuts (26) 
in the places marked with * are also 
used to install the treadle unit. 

(29) Gas spring support cover 
(30) Bolts with washer [6 pcs.] 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

~11 11 111 11 11 111 11 

M3 X 20 

\_ Oil pan 

• Gently return the machine head to its original position. 
• Loosen the screw (31 ). Move the machine head switch (32) to the position shown in the illustration, and then secure the machine 

head switch (32) with the screw (31) and the accessory M3x20 screw (33). 
• Check that the machine head switch (32) is turned on as shown in figure 1. 

8 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3-5. Tilting the sewing machine head 

0 

1. Move the presser arm assembly (1) as far as it will go in the direction of the arrow in the illustration (to the right when looking 
from the front of the sewing machine). 

2 . Stand at the left side of the table, and gently tilt the machine head towards you. 

NOTE: 

9 

Always be sure to move the work clamp arm all the way to the right before tilting back the machine head. If you try to tilt back the 
machine head while the work clamp arm is still on the left side, it may damage the outer cover L (2). 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3-6. Installing the treadle unit (solenoid specifications) 
(1 ) Treadle unit 
(2) Bolts (3 pcs.] 
(3) Plain washers [3 pcs.] 
(4) Spring washers (3 pcs.] 
(5) Nuts [3 pcs.] 

NOTE: 
• Install the bolt for mounting hole A before installing the oil 

pan. (Refer to "3-3. Installing the oil pan.") 
• Mounting hole B is used to install the gas spring supports 

with the bolt, plain washer, spring washer and nut. (Refer 
to "3-4. Installing the machine head".) 

• Use a commercially-available foot switch and connecting rod. 
• If changing the mounting position for the treadle unit, use the 

accessory bolts, plain washers, spring washers and nuts. 

<Foot switch operating method> 
When the foot switch is depressed to the 1st step, the work 
clamp is lowered, and when it is depressed to the 2nd step, the 
sewing machine starts sewing. 

1st step 

2nd step _ _,___ ...c,_,,_:-=......___ 

3-7. Installing the two-pedal foot switch (pneumatic specifications) 
(1) Foot switch 

Insert the connector for the foot switch (1) into P6 (FOOT) on 
the main P.C. board. 

<Foot switch operating method> 
When the work clamp switch (left) is depressed, both work 
clamps are lowered, and when the start switch (right) is 
depressed, the sewing machine starts sewing. 

Work clamp switch (2-step) 
Start switch 

10 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3-8. Installing the cotton stand 

( 1) 

11 

(1) Cotton stand 

NOTE: 

3. INSTALLATION 

Fit the washer (2), and then securely 
tighten the nut (3) so that the cotton 
stand does not move. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3-9. Installing the pneumatic unit (pneumatic specifications) 

-------------------

Connect each air tube to the position with the corresponding number. 

Lower knob 

Manual button 

<Adjusting the speed controller> 
You can use the valve knobs to adjust the lifting and lowering speeds. 

Install underneath the work table. 

(1) Solenoid valve assembly 
(2) Washers [2 pcs.] 
(3) Wood screws [2 pcs.] 
(4) Rubber hose 

After installing the pneumatic unit, adjust 
the air pressure. 
(Refer to "10-16. Adjusting the air 
pressure".) 

NOTE: 
Make sure that the pneumatic unit 
does not touch the control box or the 
work table leg. 

1A 

The valve knobs should be adjusted so that the left and right sides of the work clamp operate at the same speed. 
• When the upper knob is tightened, the lifting speed becomes slower. When it is loosened, the lifting speed becomes faster. 
• When the lower knob is tightened, the lowering speed becomes slower. When it is loosened, the lowering speed becomes 

faster. 

You can operate the work clamp while the power is turned off by pressing the manual button. 

12 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3-10. Installing the eye guard 

AcAUTION 
Attach all safety devices before using the sewing machine. 
If the machine is used without these devices attached, injury may result. 

3-11. Installing the motor cover 

13 

(2) ­

(2) _fl. 

(1) -
_,✓ 

(2) J;~\r3 \_(4) 
~ \_(3) 

(4)_/ 

3. INSTALLATION 

(1) Eye guard assembly 
(2) Plain washers [2 pcs.] 
(3) Screws [2 pcs.] 

( 1 ) Motor cover R 
(2) Screws [4 pcs.] 
(3) Motor cover L 
(4) Screws [4 pcs.] 
(5) Motor cover 
(6) Screws [4 pcs.] 

NOTE: 
Be careful not to clamp the cords when 
installing the motor cover. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3-12. Lubrication 

AcAUTION 
Do not connect the power cord until lubrication is complete. 
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get into 
your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children. 

The sewing machine should always be lubricated and the oil supply replenished before it is used for the first time, and also after 
long periods of non-use. 
Use only the lubricating oil specified by Jack 

1. Fill the arm-side oil tank with oil. 
2. Move the work clamp arm (1) as far as it will go to the right when looking from the front of the sewing machine, and then slide the 

outer cover L (2) into the inner cover L (3) so that the lubrication hole in the bed is visible. Pour oil into the bed side oil tank 
through this hole. 

NOTE: 
Be sure to fill the machine with oil when the oil level is down to about one-third full in the oil sight glass. If the oil drops below the 
one-third level, there is the danger that the machine may seize during operation. 

(5) 

3. Pour oil in through the two holes (4) of the shuttle race base assembly so that the felt is lightly moistened. 

NOTE: 
If there is no more oil on the felt of the shuttle race base assembly, problems with sewing may result. 

4 . If using the liquid cooling tank (5), fill it with silicon oil (100 mm2/s). 

14 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



3. INSTALLATION 

3-13. Installing the machine head fixing bolt 
When transporting the sewing machine, secure the machine head to the table with the machine head fixing bolt. 

\ 

::::::::--I 

I 
(1)~ 

(2) ~ 

15 

(1) Plain washer 
(2) Machine head fixing bolt 

NOTE: 
When operating the sewing machine, 
remove the machine head fixing bolt. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. PREPARATION BEFORE SEWING 

4. PREPARATION BEFORE SEWING 
4-1. Installing the needle 

AcAur10N 
A Turn off the power switch before installing the needle. 
~ If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

1. Loosen the set screw ( 1 ). 
2. Insert the needle (2) in a straight line as far as it will go, 

making sure that the long groove on the needle is at the 
front, and then securely tighten the set screw ( 1 ). 

4-2. Threading the upper thread 
Thread the upper thread correctly as shown in the illustration below. 
* When using threading mode for threading, the tension discs (1) will open so that the thread can be threaded more easily. 

(Refer to following page.) 

[If using cotton thread or spun thread] 

[If using synthetic thread] 

• Turn the machine pulley (2) and raise the thread take-up (3) to its highest position before threading the upper thread. 
(This will make threading easier and it will prevent the thread from coming out at the sewing start.) 

• When threading the thread through the needle, allow a distance of approximately 40 mm between the needle hole and the 
end of the thread. 
If the trailing length of the thread is too long, it may cause the thread to become tangled. 

16 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. PREPARATION BEFORE SEWING 

<Threading mode> 
Threading mode is safe because the sewing machine will not start even when the foot switch is depressed. 

1 

2 Press the home posit ion key 

3 Threading the thread. 

4 Ending threading mode 

17 

Turn on the power switch. 

Press the threading key.and the key 

a II 
The work clamp will drop. 

Press the threading key,and the key change 

II a 
The work clamp will return to where it was before 
threading mode was started. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. PREPARATION BEFORE SEWING 

4-3. Winding the lower thread 

AcAur10N 
A Do not touch any of the moving parts or press any objects against the machine while winding the lower thread. 
~ Injury or damage to the sewing machine may result. 

( ( 1) 

[I] 
I 

(3) 

0 
_...-"'l~ ~~ 

' 0 _ / 

~ 

~ 

ltlt 
I I 

(4) (5) 

(1 0) 7, 
t G For case A 

~;---~ a 
For case B 

1. PI ere 1te lxtb in 011:o 1te lxtb i n wi rder :t-aft (1) . 
2. lh-ERl 1te thrERl as shw, in 1te i I ll.15t.ratia,, wird 1te thrERl 

au.rd tre l:x±hin ~I tirres, ard thn p-ess 1te lxtbin presser 
ann(2). 

3. TUTI m 1te rn-,er SNitch 
4. Press 1te tirre JX)Sitim key(3), 1te se.virg mrlline rro..e to 1te 

tirre JX)Siticn 
5. 0-a::k trat 1te nERlle c:res rot tam 1te claip, ard 1ten press 

1te l:x:ttlin wirder key(4), 1te lxtbin wirder key(4) c:hrge to 
key(4) c:hrge to 1te l:x:ttlin wirder key(5) , ard it~ in 1te 
state "CN" , d:press 1te foot SNitch to 1te 2rd step, ard it wi 11 
start wird. 
(If usirg a tv.o-pa:lal foot SNitch, d:pressirg 1te start SNitch 
'1Yo-pEria I foot SNi tch ) 

6. Ch::e wirdirg of set ara.nt of lo.-.er thre.a:l (00%-00% of 1te 
lxtbin ~ity) is o:nplere:I, 1te lxtbin presser arm(2) wi 11 

reb..m aitarnt ica I ly. 
7. Rarove 1te l:x:ttl in. reek 1te thrERl cnto 1te knife (6), ard 1ten 

p..il I 1te lxtbin in 1te dinrtim of 1te arrO'/ to OJt 1te thrERl. 

Adjusting the bobbin winding amount 
Loosen the screw (7) and move the bobbin presser (8) to 
adjust. 

If the thread winds onto the bobbin unevenly 
Loosen the set screw (9) and move the bobbin winder 
tension assembly (1 o)up and down to adjust. 
• For case A, move the bobbin winder tension assembly 

(1 O)down, and for case B, move it upward. 

18 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. PREPARATION BEFORE SEWING 

4-4. Installing the bobbin case 

AcAur10N 
A Turn off the power switch before installing the bobbin case. 
~ If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

(3) 

1 . Pull the shuttle race cover ( 1) downward to open it. 
2. While holding the bobbin so that the thread winds to the right, insert the bobbin into the bobbin case. 
3. Pass the thread through the slot (2) and pull it out from the thread hole (3). 
4. Check that the bobbin turns in the direction of the arrow when the thread is pulled. 
5. Pass the thread through the lever thread hole (4), and then pull out approximately 30 mm of thread. 
6. Hold the latch on the bobbin case and insert the bobbin case into the rotary hook. 

19 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



4. PREPARATION BEFORE SEWING 

4-5. Thread tension 
[Thread tension reference] 

Specifications Heavy-weight materials (-01) Medium-weight materials (-02) 

Upper thread 

Lower thread 

Upper thread tension (N) 

Lower thread tension (N) 

Pre-tension (N) 

Needle 

Normal sewing speed 

4-5-1. Lower thread tension 

Stron 
Weaker 

(1)---i-i--/fi'c---'c, 

) 

4-5-2. Upper thread tension 

#20 or similar 

#20 or similar 

1.4-1 .8 

0.1 - 0.6 

DP x 17 #19 

2,000 rpm 

#50 or similar 

#50 or similar 

0.8- 1.2 

0.2 - 0.3 

0.1 - 0.3 

DP x 5 #16 

2,000 rpm 

Adjust the thread tension to the weakest possible tension by 
turning the thread tension nut (1) until the bobbin case will 
not drop by its own weight while the thread end coming out 
of the bobbin case is held. 

1. Turn the tension nut (1) (main tension) to adjust the 
tension as appropriate for the material being sewn. 

2. Use the tension nut (2) (sub tension) to adjust the upper 
thread trailing length to about 40 mm. 

20 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



5. SEWING 

5. SEWING 

AcAur10N 
A Turn off the power switch at the following times. 
~ If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

• When threading the needle 
• When replacing the bobbin and needle 
• When not using the machine and when leaving the machine unattended 

A Do not touch any of the moving parts or press any objects against the machine while sewing, as this may result in 
~ personal injury or damage to the machine. 

5-1. Sewing 

21 

(1) 

~ m■m1111111m 
cm ama 11 

1st step 
2nd step - ~-~s::-==-.__ 

1. Turn on the power switch. 
2. Press the 1:1 or ml key to turn on the page, ard press the 

data key to select the saving progran . 

3. Press the tirre position key(1) , the sewing rrachine wi 11 
rrove to the I oad i ng pas it ion. 

4. Place the article to be sewn underneath the work clamp 
(3). 

5. Depress the foot switch to the 1st step. 
(If using a two-pedal foot switch, depress the work 
clamp switch ( 4 ). ) 
• The work clamp (3) will drop. 

6. Depress the foot switch to the 2nd step. 
(If using a two-pedal foot switch, depress the start switch 
(2).) 
• The sewing machine will start sewing. 

7. When sewing is complete, the thread will be trimmed 
and the work clamp (3) will rise. 

Use a work clamp that hold the article being sewn firmly, without allowing it to slip. 
If using the standard work clamp and feed plate and the article being sewn is slipping, take measures to stop the work 
clamp and feed plate from being slippery. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



5. SEWING 

5-2. Using the STOP switch 
If you press the STOP switch (1) while sewing or test feeding is in progress, the sewing machine will stop immediately. 

<Continuing sewing from a stopping point> 
If you have pressed the STOP switch (1) at times such as if the thread breaks while sewing or the lower thread runs out, you 
can resume sewing from the point where the thread ran out. 

Depress the foot switch to the 2nd step. 
(If using a two-pedal foot switch, depress the start switch.) 
• The sewing machine will start operating and sewing will start. 

5-3. Using the thread wiper switch 

Q _-;:---..✓ 

~ 
' (6l 

(1) 
The thread wiper switch (1) can be used to turn the thread 
wiper (2) on and off. 

22 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



6. CLEANING 

6. CLEANING 

AcAur10N 
A Turn off the power switch before carrying out cleaning. 

[:!!:l. If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get 
into your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result. 
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting. 
Keep the oil out of the reach of children. 

6-1. Cleaning the rotary hook 

23 

1. Pull the shuttle race cover downward to open it, and then 
remove the bobbin case. 

2. Open the setting claw (1) in the direction indicated by the 
arrow, and then remove the shuttle race base (2) and the 
shuttle hook (3). 

3. Clean all the dust and thread ends from around the driver 
(4 ), the top of the rotary hook thread guide and the 
shuttle race. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



6. CLEANING 

6-2. Cleaning the control box air inlet ports 

6-3. Draining the oil 
;--1 ____ 1 ___ 

6-4. Cleaning the eye guard 

6-5. Checking the needle 

6-6. Lubrication 

Use a vacuum cleaner to clean the filter in the air inlet ports 
(2) of the control box (1) at least once a month. 

1. Remove and empty the waste oil tank ( 1) whenever it is 
full. 

2. After emptying the waste oil tank (1 ), screw it back into 
its original position. 

Wipe the eye guard clean with a soft cloth. 
NOTE: 

Do not use solvents such as kerosene or thinner to clean 
the eye guard. 

Always check that the tip of the needle is not broken and 
also that the needle is not bent before starting sewing. 

Lubricate the sewing machine while referring to "3-11 . Lubrication". 

24 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7. STANDARD ADJUSTMENTS 

AcAur10N 
Maintenance and inspection of the sewing machine 
should only be carried out by a qualified technician. 

Ask your Brother dealer or a qualified electrician to 
carry out any maintenance and inspection of the 
electrical system. 

A Hold the machine head with both hands when tilting it 
~ back or returning it to its original position. 

' In addition, do not apply excessive force when tilting 
back the machine head. The sewing machine may 
become unbalanced and fall down, and serious injury 
or damage to the sewing machine may result. 

A_ Turn off the power switch and disconnect the power 
~ cord before carrying out the following operations. 

If the foot switch is depressed by mistake, the sewing 
machine might start operating and injury could result. 

A_ If the power sw_itch needs to be left on when carrying 
~ out some adJustment, be extremely careful to 

observe all safety precautions. 

25 

• Inspection, adjustment and maintenance 
• Replacing consumable parts such as the rotary 

hook 
0 If any safety devices have been removed, be 

absolutely sure to re-install them to their original 
positions and check that they operate correctly 
before using the machine. 

7-1. Checking the machine head switch 
Check that the machine head switch is turned on as shown 
in the illustration. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-2. Thread take-up spring 

Specifications Heavy-weight materials (-01) I Medium-weight materials (-02) 

Thread take-up spring height 
(mm) 

Thread take-up spring 
tension (N) 

r 0 

0 

NOTE: 

0.6 - 1.2 

( 1 ) 

(2) 

~Stronger 

Weaker 

7 - 10 

I 0.2 - 0.5 

<Thread take-up spring height> 
Loosen the set screw (1) and turn the adjuster to adjust. 

<Thread take-up spring tension> 
Turn the tension stud (2) with a screwdriver to adjust the 
tension. 

If the thread tension spring is not adjusted correctly, the upper thread trailing length will be uneven after thread trimming. 

7-3. Arm thread guide R 

r l 
More thread + + Less thread 

~~ 
(2) / \_:: Ind~! mark 

The standard position of arm thread guide R (1) is when the 
screw (2) is aligned with the index mark. 
Loosen the screw (2) and move arm thread guide R (1) to 
adjust. 
• When sewing heavy material, move arm thread guide R 

(1) to the left. (The thread take-up amount will become 
greater.) 

• When sewing light material, move arm thread guide R 
(1) to the right. (The thread take-up amount will become 
less.) 

26 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7-4. Adjusting the needle bar height 

a 
(DP X 5) 

A 
DP X 17 

) 

7. STANDARD ADJUSTMENTS 

0 

C) 

D 

Turn the machine pulley to move the needle bar to the lowest position. Then remove the rubber plug (2), loosen the screw 
(3) and then move the needle bar up or down to adjust so that the second reference line from the bottom of the needle bar 
(reference line A) is aligned with the lower edge of the needle bar bush (1 ). 
• If using a DP X 5 needle, use the highest reference line (reference line a). 

7-5. Adjusting the needle bar lift amount 

b 
( DP X 5) 

B 
DP X 17 

Rotary hook tip 

Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar 
(reference line B) is aligned with the lower edge of the needle bar bush (1 ), and then loosen the bolt (2) and move the driver 
(3) so that the tip of the rotary hook is aligned with the center of the needle. 
• If using a DP X 5 needle, use the second reference line from the top of the needle bar (reference line b). 

7-6. Adjusting the driver needle guard 

Rotary hook tip 

(1) 

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw (2) 
and turn the eccentric shaft (3) to adjust so that the driver needle guard (1) is touching the needle. 

NOTE: 

27 

If it crosses the needle more than necessary, it will place a load on the needle, or it may cause poor thread tension. 
Furthermore, if it does not cross the needle at all, the tip of the rotary hook will interfere with the needle and skipped 
stitches may occur. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-7. Adjusting the needle clearance 

) 

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw ( 1) 
and turn the eccentric shaft (2) to adjust so that the clearance between the needle and the rotary hook is 0.01 - 0.08 mm. 

7-8. Adjusting the shuttle race thread guide 

II II 

t 

Install the shuttle race thread guide (1) by pushing it in the direction of the arrow so that the needle groove is aligned with 
the center of the needle plate hole. 

NOTE: 
If the shuttle race thread guide is in the wrong position, thread breakages, soiled thread or tangling of the thread may 
occur. 
The position of the shuttle race thread guide is adjusted at the time of shipment from the factory. It should not be 
changed if possible. 

7-9. Rotary hook lubrication amount 

Aligned 

The optimum position is when the head of the set screw (1) 
is aligned with the edge of the bed. The rotary hook 
lubrication amount can be adjusted within three turns to the 
right from that position. 
• If the set screw (1) is turned clockwise, the lubrication 

amount becomes smaller. 
• If the set screw (1) is turned counterclockwise, the 

lubrication amount becomes greater. 

28 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-10. Adjusting the position of the movable knife 

(5) 

(6) 

:!;:::: <View from side of thread trimmer cam> 

----------- j 

( 5) position 

1. Open the top cover and tilt back the machine head. 
2. Turn the pulley (1) by hand to lower the needle bar to its lowest position, and push the thread trimmer solenoid (2) as far 

as it will go. 
3. With the collar (3) inserted into the groove of the thread trimmer cam (4 ), turn the pulley (1) by hand to set the driving lever 

(5) to the reverse position (when the thread take-up (6) is close to its lowest position). 

(9) (7) 

4. Loosen the bolt (7). 
5. Move the thread trimming rod H (9) forward or back to adjust so that the distance from the ridge line on the right side of 

the needle plate to the ridge line on the movable knife (8) is 9.5 - 9.9 mm. 
6. After tightening the bolt (7), check the above position once more. 

29 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7. Turn the pulley (1) by hand to move the needle bar to its lowest position. 
8. Loosen the nut (10), tighten the set screw (11) until the collar (3) is touching the inside of the groove in the thread trimmer 

cam (4), and then turn it back in the counterclockwise direction by approximately 1/4 of a turn. 
9. Tighten the nut (10), and then check that the collar (3) is not touching the inside of the groove in the thread trimmer cam 

(4). In addition, push the driving lever (5) by hand toward the thread trimmer cam until the collar (3) touches the groove of 
the thread trimmer cam (4), and then check that the driving lever (5) returns smoothly to its original position when it is 
released. 

10. Check that there is a gap of about O - 1 mm between the outside of the hole in the movable knife (8) and the ridge line on 
the shuttle race thread guide (12) when there is still play between the parts. 

30 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-11. Replacing the movable and fixed knives 

1. Loosen the two bolts (1) and then remove the feed plate (2). 
2. Open the shuttle race cover, remove the two screws (3) and the two flat screws (4), and then remove the needle plate (5). 
3. Remove the movable knife (6) and the fixed knife (7). 

0.5mm 
1.0mm 

~-

(7) 

4. Install the new fixed knife (7) in the position shown in the illustration. 
5. Apply grease to the outside of the collar (8) and to the shoulder screw (9), and then install the new movable knife (6) 

together with the thrust washer (10) and the movable knife spacer (11 ). 
6. Check that the movable knife (6) and fixed knife (7) cut the thread cleanly. Replace the movable knife spacer with 

accessory spacers (t=0.2, 0.3, 0.4) so that the knives trim the thread accurately. 
• If the knife pressure is too weak and the thread is not completely cut, use a thinner movable knife spacer. 
• If the knife pressure is too strong and the movable knife (1) turns stiffly, use a thicker movable knife spacer. 

7. Apply grease to the pin (12), place it into the movable knife connecting plate (13), and install ii to the needle plate (5). 
8. Check that the needle is aligned with the center of the needle hole. 

31 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-12. Adjusting the thread wiper 

(4)~ 

(2) 

(3) 

\ --.---.-..-----.----1 
__ _J [_1:f _________ , _-_-::_-~-;, 

)' 
V' 

J l,smm 

(2) 

Approx. 3mm 

1. Loosen the two screws (3) and shift the entire solenoid setting plate (4) up or down to adjust so that the thread wiper (2) is 
15 mm in front of the needle center when the plunger ( 1) of the thread wiper solenoid is driven to the full stroke. 

2. Loosen the screw (5) and adjust the position of the thread wiper (2) so that the distance from the thread wiper to the tip of 
the needle is approximately 2 mm and the tip of the thread wiper (2) is approximately 3 mm from the center of the needle 
when the thread wiper (2) passes below the needle during operation. 

Note: Check that the thread wiper (2) does not touch the finger guard. 

7-13. Presser foot installation position 

u 
o Q o 

22mm 

Install the presser foot (1) with the screw (2) so that the 
distance from the bottom of the presser foot to the top of the 
needle plate is 22 mm when the sewing machine is stopped 
and the presser foot (1) is raised. 

32 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-14. Changing the intermittent stroke 
The intermittent stroke can be adjusted to within 2 - 10 mm by adjusting the position of the stepping clamp connecting rod 
and changing the installation position of stepping clamp link A. 

<Changing the installation position of stepping clamp link A> 

(1) (3) 

0 0 

(2) B C 
0 0 

(1) 

(2) 

1. Remove the face plate. 
2. Remove the two screws (1) and the two shoulder screws (2), and then remove stepping clamp link A (3). 
3. Change the installation position for stepping clamp link A (3) to either A, B or C above. 

If the position of the stepping clamp connecting rod is adjusted as described in the following at any one of the installation 
positions, the adjustment range for the intermittent stroke will as given in the following table. 

33 

Installation position 
A 
B 
C 

F --, 
' ' 
'• - I 

Intermittent stroke ranqe 
2 - 4.5mm 

4.5 - 10mm 
O mm /Presser foot does not move up and down) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

<Stepping clamp connecting rod position adjustment> 

:~:::~,-::::. 
...- -~-->} ::· 

• •• •·· ···· - ••• ,...P 

(4) 

(1) 

b 
( DP X5) 

1. Loosen the screw (1 ), and then open the cover (2). 
2. Loosen the nut (3), and then adjust the position of the stepping clamp connecting rod (4). 

• When the stepping clamp connecting rod (4) is raised, the intermittent stroke will increase. 
• When the stepping clamp connecting rod (4) is lowered, the intermittent stroke will decrease. 

Next, adjust the needle bar and presser foot timing. 
3. Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar 

(reference line B) is aligned with the lower edge of the needle bar bush (5). 
(If using a DP x 5 needle, align with the second reference line from the top (reference line b).) 

4. Open the top cover and loosen the two set screws (6). 
5. Align the index marks on the stepping clamp cam (7) and the stepping clamp connecting rod (4), and then tighten the set 

screws (6). 

Check the following after changing the intermittent stroke. 

~(2) 

~ 
0 ~ 

J\=(3) 
(1) 

JI' 
//////// 77 

Needle plate 

(7) 

1. With the intermittent presser foot (1) lowered, turn the pulley to move the intermittent presser foot (1) to its lowest 
position. 

2. Check that the presser foot (1) does not touch the needle plate and that the presser bar clamp (2) does not touch 
the presser bar bush (3). 

<If they are touching> 
Remove the motor cover (4 ). 
Loosen the nut (5), and turn the bolt (6) unt il it is pressing against the intermittent drive lever (7), and then adjust until 
the two points mentioned above are not touching. 

34 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



7. STANDARD ADJUSTMENTS 

7-15. Adjusting the work clamp lift amount 
<Solenoid specifications> 
The operation panel settings can be used to adjust the height to within 15 - 25 mm. (Refer to "5-7. Setting the work clamp lift 
amount.") 

<Pneumatic specifications> 
The maximum lift amount for the work clamp is 30 mm above the top of the needle plate. 

(1) 
(3) 

(2) 

(3) 

1 M~.30mm 

1. Turn on the air, and depress the work clamp switch (1) to raise the work clamp (2). 
2. Loosen the two bolts (4) of the work clamp arm lever (3), and move the work clamp arm lever (3) up or down to adjust. 

7-16. Adjusting the air pressure (pneumatic specifications) 

35 

Lift up the handle (2) of the regulator (1) and then turn it to 
adjust the air pressure to 0.5 MPa. 
After adjustment is complete, push the handle (2) 
downward to lock it. 

If water has collected in the bottle of the regulator (1 ), turn 
the drain cock (3) in the direction indicated by an arrow to 
drain the water. 

NOTE: 
Open the air cock (4) slowly. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



8. TROUBLESHOOTING 

8. TROUBLESHOOTING 
• Please check the following points before calling for repairs or service. 
• If the following remedies do not fix the problem, turn off the power switch and consult a qualified technician or the place of 

purchase. 

AcAur10N 
Turn off the power switch and disconnect the power cord before carrying out troubleshooting. 
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result. 

Problem Cause Remedy Reference 

Work clamp does not 
Work clamp moves stiffly. 

Apply a suitable amount of grease to the / lift. sliding parts of the work clamp. 

Air tube of presser lifter cylinder is bent Straighten the bend in the tube or / or damaged (Pneumatic specifications). replace the tube. 

Work clamp does not 
Work clamp moves stiffly. Apply a suitable amount of grease to the / drop. sliding parts of the work clamp. 

Air tube of presser lifter cylinder is bent Straighten the bend in the tube or / or damaged (Pneumatic specifications). replace the tube. 

Work clamp lift amount Work clamp lift amount setting at Change the work clamp lift amount / is incorrect. operation panel is incorrect (Solenoid 
setting. specifications). 

Work clamp arm lever position is Adjust the position of the work clamp P. 35 
incorrect. (Pneumatic specifications) arm lever. 

Work clamp does not Work clamp arm stopper position is 
Adjust the position of the stopper. / lift to the maximum incorrect (Solenoid specifications). 

height. 

/ Cylinder joint position is incorrect. 
Adjust the position of the cylinder joint. (Pneumatic specifications) 

Thread wiper does 
not operate correctly. Adjust the height of the thread wiper. P. 32 

The thread wiper is obstructing the 
needle. 

Adjust the stroke of the thread wiper. P. 32 

Thread wiper position is incorrect. Adjust the stroke of the thread wiper. P. 32 

Lower thread winds Bobbin winder tension assembly height Adjust the height of the bobbin winder P. 18 to one side. is incorrect. tension assembly. 

Lower thread winding 
Bobbin presser position is incorrect. Adjust the position of the bobbin presser. P. 18 amount is incorrect. 

Thread slips out of Stitches being skipped at the sewing Refer to "Skipped stitches occur". P. 37 the needle. start. 

Upper thread length is irregular. Adjust the sub-tension. P. 20 

Position of shuttle race thread guide is Adjust the position of the shuttle race 
P. 28 

incorrect thread guide. 

36 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



8. TROUBLESHOOTING 

Problem Cause Remedy Reference 

Upper thread breaks. 
Upper thread tension is too strong. Adjust the upper thread tension. P.20 

Needle is incorrectly installed. Install the needle correctly. P. 16 

Thread is too thick for the needle. Select a thread that matches the needle. P. 20 

Thread take-up spring tension and Adjust the tension and height of the P. 26 height are incorrect. thread take-up spring. 

Damage or burring of the rotary hook, 
Repair or replace the problem part. / needle hole plate or needle. 

Thread breaking from heat (Synthetic 
Use a cooling tank. P. 16 thread) 

Thread is threaded incorrectly. Thread the thread correctly. P. 16 

Lower thread breaks. 
Lower thread tension is too strong. Adjust the lower thread tension. P. 20 

Damage to corners of needle hole plate 
Repair or replace the problem part. / or bobbin case. 

Skipped stitches occur. Clearance between needle and rotary 
Adjust the needle clearance. P. 28 hook tip is too great. 

Needle and rotary hook timing is Adjust the needle bar lift amount. P. 27 
incorrect. 

The driver is covering the needle more Adjust the driver needle guard. P. 27 
than necessary. 

Needle is bent. Replace the needle. / 
Needle is incorrectly installed. Install the needle correctly. P. 16 

Needle is broken. 
Adjust the needle clearance. P. 28 

Clearance between needle and rotary 
hook tip is too great. 

Adjust the needle bar lift amount. P. 27 

Needle is bent. Replace the needle. / 
Select a needle that is suitable for the 

Needle deflection sewing conditions. P. 20 
Reduce the sewinq speed. 

Needle is too thin. 
Select a needle that is suitable for the P. 20 sewing conditions. 

Thread jamming. Thread take-up spring tension and Adjust the tension and height of the P. 26 
height are incorrect. thread take-up spring. 

Needle and rotary hook timing is Adjust the needle bar lift amount. P. 27 
incorrect. 

Shuttle race thread guide is not Adjust the position of the shuttle race P. 28 
separating the threads. thread guide. 

37 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



8. TROUBLESHOOTING 

Problem Cause Remedy Reference 

Upper thread is not 
trimmed. Movable knife is not cutting cleanly. Replace with a new one. P. 31 

Fixed kn ife is not cutting cleanly. Sharpen the fixed knife or replace it P. 31 
with a new one. 

Adjust the position of the shuttle race P. 28 
Movable knife is not picking up the thread guide. 

upper thread. 
Adjust the needle bar lift amount. P. 27 

Movable knife is not picking up the 
upper thread because the last stitch is Refer to "Skipped stitches occur". P. 37 
beinq skiooed. 

Movable knife position is incorrect. 
Adjust the position of the movable P. 29 knife. 

Sub-tension is too weak. 
Turn the sub-tension nut to adjust the P. 20 tension. 

Poor stitch finish on Shuttle race thread guide is not Adjust the position of the shuttle race 
underside of material. separating the threads enough. thread guide. 

P. 28 

Incorrect tightening of the upper thread Adjust the upper thread tension. P. 20 

Upper thread length is irregular. Adjust the sub-tension. P. 20 

Incorrect tightening of 
the thread Upper thread tension is too weak. Adjust the upper thread tension. P.20 

Lower thread tension is too weak. Adjust the lower thread tension. P. 20 

Thread take-up spring tension and Adjust the tension and height of the P. 26 
height are incorrect. thread take-up spring. 

Position of arm thread guide R is Adjust the position of arm thread guide P. 26 incorrect. R. 

Upper thread length is Thread take-up spring tension and Adjust the tension and height of the 
irregular. height are incorrect. thread take-up spring. P. 26 

Sub-tension is too weak. 
Turn the sub-tension nut to adjust the P. 20 tension. 

Fixed kn ife is not cutting cleanly. 
Sharpen the fixed knife or replace it P. 31 
with a new one. 

Sewing machine does Check if the machine head switch cord / not operate when the is disconnected. 
power is turned on and 
the foot switch is 

Machine head switch does not work. 
Adjust the position of the machine head 

P. 8 depressed. switch. 

If the machine head switch is / malfunctioning, replace it with a new 
one. 

38 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~1**** 
PARTS BOOK 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



G)-----C S: llitt;i\ttlffi~ / Solenoid-type work clamp lifter 

A: '.£ffij\tt!ffi~ / Pneumatic-type work clamp lifter 

~----< 1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



§ ~ /CONTENTS 

A . ;j;Jl{;fq}j3:5t / Machine body· ····· ··· ····· · ············ ···············l 

B . ..1$!11 , tiff~~ / Upper shaft and needle bar machanis ...... 3 

C 1 . J3-t4~:ii'. I Feed mechanism ................................. · ..... 5 

C 2 . J3-t4~ Jgj: / Feed mechanism .............. · · ...................... · 7 

C 3 . J3f4~ ~ / Feed mechanism· ....................... ............... 11 

C 4 . J3-fl~!i'. / Feed mechanism ....................................... 13 

D 1 . ~ ff.~ii'. / Work clamp lifter mechanism ..................... 15 

D 2 . ~ lli~~ / Work clamp lifter mechanism ............ ......... 17 

D 3. ~ lli~-1'. / Work clamp lifter mechanism ..................... 19 

E . r$!11~.i'. / Lower shaft mechanism··· .... ·· ·············· · ···· ··21 

F. f#¥rtl fliJffi9&~ I Lubrication .............................. ......... 23 

G . ~t! ~:m'. I Threading mechanism ...... ................... ... .. 27 

H. fg:tx~:i'. I Bobbin winder mechanism· .. ····· ................... 29 

J . tJJ~~ff / Thread trimmer mechanism ......... ... ............ 31 

K . 13~~:ili I Thread wiper mechanism ........................... 35 

L . t'l~~:ii'. / Tension release mechanism··········· · ··· ·· · ····· ·37 

P . :i:'.ff.~~ I Air pressure mechanism .. ·············· .. ·····"·· .. ·39 

Q . Ef!/==tt'iih1i~~ I Power supply equipment mechanism·········41 

S . JJ., :i;b:~jr. / Motor mechanism ....... .. ......................... .. 43 

T. Ji!?it&~ffi I Foot switch pedal mechanism···················· ·45 

Z. ~ffft.j:: / Accessories .......................................... ......... 47 

G a. Tffi:tl--1,(i~ I Gauge parts list ................................. 51 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



A · fll Pi ffiHt / Machine body 

8 

9 

26 37 

~y2s 
@J 

'-, 

(/) ., ' 
23 

0
. .:::::::::::::- . 'ii-24 

ig' 36 31 --r:J 

25 3 5 4 11 
I 3j~ ! ~ El · .. e e I ! .-

13 

L 

I I 

~~ 
34 

12 ~ ....._ 

C?-------
39 'f> ' 

40 '--...J 
q 

2 

r 16 · ! ~ ~q 18 

38-"i-------38 

-······ 

... -··· 

40 

6 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



A ... ;ffl.~$:5}/ Machine body 

~% f!f:% ~~f!f:% ~ i1H4~l$ NAME OF PARTS ~ii ~f:E No. Part. No. Ref. No. Amt. 

l 41703001 SA4594001 $ill~ u BUSHING U 1 Tl310 
2 41729001 117608001 7frJif/l DOWEL PIN l 
3 41722001 SA459600l ~&'.£ 20- 15 RUBBER CAP 20- 15 1 

4 41722002 117934001 ~&£ 13. 5 RUBBER CAP 13. 5 1 
5 41722003 104821001 ~El~ 10.5 RUBBER CAP, 10. 5 3 
6 11711050 SA1597001 .l!i:itff& R MOTOR COVER R 1 
7 S04038 062061016 t;i}" M6 X 10 SCREW PAl'l M6X 10 4 
8 41711051 SA4598001 ~:it.mi L MOTOR COVER L 1 
9 S04038 062061016 ~~!ff M6X 10 SCREW PM M6 X 10 4 
10 41701001 SA4600001 IHf tffe. FACE PLATE 1 
11 41722004 10444900] ~EZ* 15. 5 RUBBER CAP, 15. 5 1 
12 41712003 SA4601001 jffitffe. ~Jt F-PLATE PACKING 1 
13 S04038 062061016 M:tT M6 X 10 SCREW PAl'l M6X 10 3 
14 41712004 SA4603101 ::kliJE:WK& SHUTTLE RACE COVER 1 
15 41712005 SA6272001 j;: JiJE :W .ffii :Jt~ D SHUTTLE RACE COVER HOOK D 1 
16 S02031 004300513 M:fl M3X5 SCREW PLAT M3 X 5 2 
17 41712006 SA3264001 ~t~£J: NUT PLATE l 
18 4171220200 SA6207001 t:'QTif HINGE 1 
19 N01013 021300103 jiJ-!lJ: M3 STEPPING COVER 2 
23 41712007 SA3200101 !M:lUf ll1J ft'~ THREAD TAKE- UP COVER 1 
24 S04079 062401006 jlJfl M4X 10 SCREW PA.N M4X 10 1 
25 41712008 SA4604001 fii]tlt.wt& STEPPING COVER J 
26 417S30012 SA3306001 fl:l~ir 7-3 SHOULDER SCREW 7-3 1 
27 41728020 120265002 ~JHt~II SPRING WASHER 1 
28 41728035 S07350002 mlil WASHER PLAIN 1 
29 41711005 S36475000 mn Ms SCREW,M5 1 

30 41737001 S36924001 ~i!rtf-ic MARK, IN.TRY 1 

<ffii"· D :,t,:> <For .Taoan onlv> 
31 41737002 SA2040001 ~ff ii~~~ C 8 /~) LABEL,CAYTION JPN/END 1 

<ffl r B 2k l;.J_7f- > <For Exceot Taoan> 
31 41737003 SA2040001 ~ftii,i:~~ (i:p/~) LABEL CAYTION CHN/END 1 

32 41737004 S37060001 :f.t:ltB~ic LABEL GROUNDING 1 
33 41722009 S20164001 ~El.£ 13 RUBBER CAP, 13 l 
34 41712009 S02445001 tf'ti\r~ FINGER GUARD 1 
35 41728025 025350332 ~ ~II L3. 5 WASHER PLAIN L3. 5 2 
36 41712010 SA4605001 tll~~H HEAD REST 1 
37 417S30037 S4244600l ~~ M6X 14 BOLT SOCKET(S/ P WASHER)M6X 14 4 
38 S04075 062300506 ~~iT M3X5 SCREW PAN M3 X 5 4 
39 41722006 SA6194001 ~&:* 26 RUBBER CAP 26 1 
40 41722007 S44010001 ~&'.~ 11. 5 RUBBER CAP 11. 5 2 
41 41722008 SA6441001 ~&:~ RUBBER CAP 2 
42 41722009 S20164001 1'i&:~ 13 RUBBER CAP 13 1 
43 41722013 104450101 ~&'.~ 8 RUBBER CAP 8 2 

2 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



B . ..t.tlb · tt~~- / Upper shaft and needle bar mechanism 

33 

3 

----) 

r f-3 
I 

' 
-~ 

-- I 
I 

4 I 
I 
I 

2 --l 
I 
I 
I 
I 
I rf ____ _) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



B, _t~ • ttff~:il/Upper shaft and needl e bar mechanism 

)¥~ 0iilf1f~ ~~#~ 
~~fit~~ NAME OF PARTS ~~ ~r.t No. Part. No. Ref. No. Amt. 

1 41702001 SA4606001 _Udl UPPER SHUFT 1 
2 4170501100 SA349900J dBm $lb ill fl1·- CRANK ROD ASSY 1 
3 S05L24 018501636 ~~ M5X 16 BOLT SOCKET MS X 16 2 
4 41724001 SA4172001 iftf-$!JJ;iji; Kl5X 18X 14 NEEDLE BEARING:BLUE 2 
4 41724001 SA4173001 if tf-$f!J;iji; KlS X 18 X 14 NEEDLE BEARING:BLACK 2 
4 41724001 SA4174001 Wtf-$!1Jjf; KlSX 18X 14 NEEDLE BEARING:GRAY 2 
4 41724001 SA4175001 Wtf-$!JJ;iji; KlSX 18X 14 NEEDLE BEARING:YELLOW 2 
5 41703002 SA3206001 $!JJ;ijl;~ BALL BEARING BUSH 1 
6 Bl0014 SA4179001 :tl!J11k 6904DDUNR BALL BEARING 6904DDUNR 1 
7 B06005 SA4180001 ~'IIJ_zjl; R- 6904DDU BALL BEARING 6904DDU 1 
8 Sl0018 S23651001 f.'i1JE~~H M6XO. 75-6 SET SCREW SOCKET (FT) M6 X 6 2 
9 41703002 SA3206001 I ~ 11i-'1l; BALL BEARING BUSH 1 
10 B10012 SA4177001 $!JJ;ijl; 6004DDUNR BALL BEARlNG 6004DDUNR 1 
11 Sl0018 S23651001 fEIJEij\,H M6XO. 75- 6 SET SCREW SOCKET (FT) M6 X 6 2 
12 41703004 SA4608101 ~~:9-: G JOINT G 1 
13 Bl0013 SA4178001 'lllJ;ijl; 6204DDUNR BALL BEARING 6204DDUNR 1 
14 Sl0018 S23651001 I\IJliF~,Sl,H M6XO. 75- 6 SET SCREW SOCKET (FT) M6 X 6 4 
15 417S30002 S25235001 ~lH M8 SCREW,M8 1 
16 41704001 SA4609101 tH-TdJ:rM G THREAD TAKE-UP CRANK G 1 
17 S10018 S23651001 fislJE~J,H M6X0. 75- 6 SET SCREW SOCKET (FT) M6 x 6 4 
18 41712133 110367001 ~Im 8 WASHER,PLAIN SPECIAL 8 1 
19 4170501200 SA6182001 tt:.ff itf ;J:Hl=l {4 FK THREAD TAKE-UP LEVER FK SET 1 
20 417Sl7003 SA2958001 tl{{H M5X6 SCREW FLAT MS X 6 1 
21 S09019 012500536 tJH M5X5 SET SCREW SOCKET (FT) M5 X 5 1 
22 S04078 062400816 ~H M4X8 SCREW PAN M4 X 8 l 
23 417Sl4001 145465001 tJH SM3. 57-40 X 6L SCREW SM3. 57-40X6L 1 
24 Sl0019 012060636 ~H M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
25 41709001 142211001 ffl* SLIDE BLOCK 1 
26 41709002 SA3528001 ffl*~ lii] B SLIDE BLOCK GUIDE 1 
27 S05118 018401636 ~:li M4X 16 BOLT SOCKET M4X 16 2 
28 41702002 SA4622001 ii-ff NEEDLE BAR 1 
29 417Sl5002 144458001 ~JH SM3. 57-40 X 4. 5 SET SCREW SM3. 57-40X4. 5 1 
30 41703005 SA4666001 tt:.ff'lll!~ UK NEEDLE BAR BUSH UK 1 
31 41703006 SA322400J tt;W $tl! :'g: D NEEDLE BAR BUSH D l 

32 41217002 *P.67 ltntt NEEDLE 1 

33 12411002 S38713100 rif-$B FAN 1 
34 S04078 062400816 tUJ M4X8 SCREW PAN M4X8 3 
35 41225010 SA6108001 '/ti$£- R PULLEY GEAR R 1 
36 S09019 012500536 ~fJ M5X5 SET SCREW SOCKET (FT) M5 X 5 2 
37 11702003 SA1626001 l-.$B!fll! PULLEY SHUFT 1 
38 41703007 SA4627001 J: $B $!If ti.' PULLEY BUSH 1 
39 41727001 SA4628001 ...t.$B,W.~ PULLEY SPRING 1 
40 41703008 SA4629001 ...t.$B~~ PULLEY BASE 1 
41 P03027 047401242 ~~Hi'i 4Xl2 PIN SPRING ROLL AIV4 1 
42 41725002 SA462400! -&$B PULLEY GEARL 1 
43 S09019 012500536 ~H M5X5 SET SCREW SOCKET (FT) M5 X 5 2 
44 Sl0018 S2365100J !BIJE~,,n M6 X 0. 75- 6 SET SCREW SOCKET (rT) M6 X 6 2 
45 41711001 SA4630001 J:$B PULLEY l 

46 S04079 062401006 ~JH M4Xl0 SCREW PAN M4 X 10 3 
47 41728024 SA5158001 mim u WASHER PLAIN L4 3 
48 Sl0019 012060636 ~H M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
49 S05124 018501636 ~:li M5 X 16 BOLT SOCKET M5X 16 4 
50 41712011 SA5230001 •t1Jl'ti$B 2 FRIES WHEEL 2 2 
51 417S30021 062401016 ij\<'fJ M4 X 10 SCREW PAN M4 X 10 3 
52 S09041 012060536 ~H M6X 5 SET SCREW SOCKET (FT) M6 X 5 1 

4 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



C1. ~*.ll-~~ / Feed mechanism 

5 

11 

12 

13--I 
I 

' 
rs[:::::-::,, 
~9 

19 18 20 

~~ ---~,®~' 

' 9--3 17 16 15 -~ -___;,;"""".:;:::::::"""" ::;:;-:----~ --- 37-«-> 35-J 
32 

32 

f 
42 

37 

f-39 

38 

36----

, 35i , 

~ 
30 23 7 ' 

24--e 

29-e 291 : 
I •-

2 

28 22 

~ --

L-' 27 25 

~~ 
27 26 

11 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Cl, ~f~~:i!/ Feed mechanism 

I¥% 0i'flf4% ~~# % ~$f4~ ff,J( NAME OF PARTS ~~ ~ ri No. Part. No. Ref. No. Amt . 

1 41701002 SA5229101 :i! ;(ff~~ tJ:L f' 1: FEED BRACKET ASSY l 
2 41724006 SA4637001 X- LM ~[".) X- LM GUIDE 2 
3 S05114 018301436 t;~ M3X 14 BOLT SOCKET M3X 14 15 
4 41701003 SA4635101 ;i,5:;(ff E, (X) FEED BRACKET X 1 
5 S05113 018300636 !i'~:t£ M3X6 BOLT SOCKET M3 X 6 8 
6 S02032 061300616 !i'JH M3X6 SCREW FLAT M3 X 6 8 
7 41709004 SA4636101 1$!~W.,~ CX) X-SENSOR PLATE 1 
8 S02032 061300616 t,n M3X6 SCREW FLAT M3 X 6 2 
9 41709005 SA4641001 &:ffl'st~ X-BELT HOLDER 1 
10 S05116 018400836 ~;ji M4X8 BOLT SOCKET M4 X 8 2 
11 41735001 SM.649001 X-GT Jtw X-GT BELT 1 
12 41712012 SA4640001 J.:/i fij)t~~ CX) X-BELT HOLDER PLATE 1 
13 S05116 018400836 t;~ M4X8 BOLT SOCKET M4 X 8 2 
14 41702004 SA4639001 :it•1tt11 (Y) Y-BALL SPLINE 1 
15 806006 076000600 J,ft~ffe 6000YY BALL BEARING RADIAL 6000\V 1 
16 41728001 S20356001 -'¥-mil 10 WASHER PLAIN 10 1 
17 H03008 048100142 ¼ti! ffl t'J I!! C 1 0 RETAINING RING EXTERNAL CIO 1 
18 4173500200 SA4638001 X-ti:~tJH4 X-LEFT PULLEY 1 
19 Sl0019 012060636 t;U M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
20 806007 076806606 IU!l!ffe 6806YY BALL BEARING 6806YY 2 
21 H01004 048420242 1'Lffl ffl Ill C42 RETAINING RING EXTERNAL C42 2 
22 41701004 SA4642001 x-~~~ X-PULLEY BRACKET 1 
23 S05124 018501636 t;;li MS X 16 BOLT SOCKET M5X 16 2 
24 W01009 025050236 -'¥-mil M5 WASHER PLAIN M5 2 
25 4173500300 SA4643001 X-k:i~~IH4 X- RIGHT PULLEY ASSY 1 
26 4172800 1 S20356001 ->f-mlffl 10 WASHER PLAIN IO 1 
27 810015 SM.647001 L'J<$!1!~ 6900ZZNR BALL BEARING 6900ZZNR 2 
28 41702005 SA4648001 X-$k3tt,,:~ X-PULLEY FULCRUM SHAFT 1 
29 S10019 012060636 tur M6x6 SET SCREW SOCKET (FT) M6 X 6 2 
30 41712013 SA4650001 Y-ft~~ Y-SENSOR PLATE l 
31 S05119 018402036 ~;ji M4X20 BOLT SOCKET M4 X 20 2 
32 41724007 SA4651101 Y- LM ~l'i,J Y- LM GUIDE 2 
33 41728002 SA4652101 Y- LM mJt Y- LM SPACER 2 
34 S02032 061300616 ~,t"J M3X6 SCREW FLAT M3X6 16 
35 S05119 018402036 ~t~:li M4 X 20 BOLT SOCKET M4 X 20 16 
36 W01001 025040236 -'!1-mli M4 WASHER PLAIN M4 8 
37 W02008 028040246 ~~mim 2-4 WASHER SPRING 2- 4 8 
38 41709032 tJ:l:!<t CL/\MP H- POSJTION 2 Tl310 
39 S05119 018402036 t;~ M4X20 BOLT SOCKET M4 X 20 2 T1310 
40 41711062 191 JEti IIOLDER PLATE 2 
41 41726020 SA5220001 i,mJ1Hfll ADJUST PIN 4 
42 S09005 012030536 tinJ M3X5 SCREW FLAT M3 X 5 4 

6 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



·m ;l,:lll~i!i / Feed mechams 7 

7 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



ff~ 0 ~flj:~ ~;!jflj:~ 
~$flj:~f$ NAME OF PARTS *:I: 1ti± No. Part. No. Ref. No. Amt. 

1 S05lll 018062036 t~tt M6 X 20 BOLT SOCKET M6 X 20 4 
2 41725003 SA4653001 X - l2i ;(ff t!r $e X-FEED GEAR 1 
3 SIOO l9 012060636 t'UJ M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
4 Bl0015 SA4647001 f;;J<!flb;if< 6900ZZJ\!l{ BALL BEARING 6900ZZNR 2 
5 4-1725004 SA4654001 Y-J;'[; ;(ff t!r $e Y-FEED GEAR 1 
6 Sl0019 012060636 t~tJ M6 X6 SET SCREW SOCKET (FT) M6 X 6 2 
7 Bl0015 SA4647001 J,)t!fllti/X 6900ZZNR BALL BEARING 6900ZZNR 2 
8 H05033 048080342 ~Ii E8 RETAINING RING E8 1 
9 4173501100 SA4655101 Y-$et!l.f1f Y-PULLEY ASSY 1 
10 S10019 012060636 ~i} M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
11 41703009 SA4658001 Y- $etlll~ Y-PULLEY COLLAR 1 
12 41702006 SA4659001 y - 00: i;/J !fill Y-PULLEY DRIVING SHAFT 1 
13 41701005 SA4661001 Y-$e£~ Y-PULLEY BRACKET 1 
14 Bl0015 SA4647001 :F.:i<tlll:i4X 6900ZZNR BALL BEARING 6900ZZNR 2 
15 4173502100 SA4655101 ~ ~ nHBt!l.-14 Y-PULLEY ASSY l 

16 Sl0019 012060636 ~i} M6X6 SET SCREW SOCKET (FT) M6 x 6 2 
17 41702007 SA4662001 Y-$e5l#.i:!flll ¥-PULLEY FULCRUM SHAFT 1 
18 41735005 SA4663001 Y- GT &:'Ill' Y-GT BELT 1 
19 41712014 SA4664001 Y-&:w1L~~ BELT SUPPORT PLATEY 1 
20 41712015 SA4665001 Y-&:w'i'Z:~~ Y-BELT WORK CLAMP PLATE 1 
21 S05116 018400836 ~;ti M4X8 BOLT SOCKET M4 X 8 4 
22 417S30031 SA2972001 t;i'fr M6X 18 BOLT SOCKET(S/P WASHER) M6X 14 2 
23 S05119 018402036 ~:f[r M4 X20 BOLT SOCKET M4 X 20 4 
24 41711061 SA4667101 il'ii:$Ail1 COVER RAIL 2 
25 41712017 SA4671001 ~$~ (R) FIXATION R 1 
26 41712018 SA4672001 Wl~Ati. CL) FIXATION L 1 
27 417S30021 062401016 lilH M4X 10 SCREW FAN M4X 10 12 
28 417S30009 062400416 tJtJ M4X6 SCREW FAN M4X6 4 
29 4171201900 SA4860101 r,l;Jii/.t!l.11f R INSIDE COVER R ASSY 1 
30 4171202000 SA4861101 r,l;J~t!l.f!f L INSIDE COVER L ASSY l 

31 4171202100 SA4670101 ,-1-Mi:~!l.14 OUTSDE COVER ASSY 2 
32 41711002 SA4673001 Y-W'ltl'$eiwt BELT COVER Y 1 
33 417S30025 OA5401006 I\.Jtt (ffl'~jffl) M4X lODB SCREW PAN (S/ P WASHER) M4X 10 4 
34 41712022 SA4675201 11-ij;/J~ AUXlLlARY PLATE 1 
35 41722010 SA4677101 11-WJ~~,4' AUXILIARY PLATE CUSHION 10 
36 417S15003 S23849001 t~iJ M4X 16 SCREW M4X 16 10 
37 N01015 021400216 /\fiJ~-ff]: M4 NUT 2 M4 10 
38 41712023 SA4676001 11-M~x~ AUXILIARY PLATE BRACKET 6 
39 417330037 S42446001 l>Jtt M6X 14 BOLT SOCKET(S/P WASHER) M6X 14 6 
40 41712024 SA6434001 11-M~x~ u SUPPORT PLATE GUIDE U 2 
41 41712025 SA6435001 1Hlii~x~ D SUPPORT PLATE GUIDED 2 
42 417S30035 S55484002 M:tt (ffl'~il) M5 Xl0 BOLT SOCKET (S/P WASHER) M5X 10 4 
43 417S30037 S42446001 t;t'r. M6 X l 4 BOLT SOCKET(S/P WASHER) M6X 14 4 
44 41722011 SA4679101 !l!t;tt~ BELLOW 1 
45 41712026 SA4680101 !l!t;tt~x~ R BELLOW PRESSER R 1 
46 41712027 SA4681001 !l!t;tt~x~ F BELLOW PRESSER F 1 
47 41712060 SA4682001 t!HIHJ: BELLOW NUT 2 
48 S04036 062300416 !\!tr M3 X4 SCREW FAN M3 X 4 4 
49 S04080 062400416 l>~f} M4X4 SCREW FAN M4X4 4 
50 41730041 SA4820201 Jl,j: fr I!, j~jll. f!j: X PULSE MOTOR ASSY X 1 
51 41712029 SA4684001 ~it~~~ MOTOR BRACKET PLATE 1 
52 S05048 018401036 ~f} M4X 10 BOLT SOCKET M4 X 10 4 
53 41725005 SA3707001 ~z:h-/N$e 16 GEAR 16 1 
54 S09041 012060536 t~H M6X5 SET SCREW SOCKET (FT) M6 X 5 2 
55 41730042 SA4823101 JJ,"k ff1 :g, it rn 1* v PULSE MOTOR ASSY Y 1 
56 41712029 SA4684001 1!iity;~~ MOTOR BRAGET PLATE 1 
57 S05048 018401036 ~H M4Xl0 BOLT SOCKET M4 X 10 4 
58 41725005 SA3707001 00:i;IJ t/Ht 16 GEAR 16 1 
59 S09041 012060536 +~H M6 X5 SET SCREW SOCKET (FT) M6 X 5 2 
60 417S30037 S42446001 ~;ti M6X 14 BOLT SOCKET(S/ P WASHER) M6X 14 6 
61 41712030 SA6306001 ~~ft~ COVER CONNECT PLATE 1 

8 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~1Sl'*ii / Feed mechanism 7 

9 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



C2, :i!f4~fl/Feed mechanism 

)¥% ~~H4% ~~ftj:% ~$flj:;gfefj( NAME OF PARTS ~:I: ¼ii No. Part. No. Ref. No. Amt. 

62 417S15006 S23418002 t~<tJ M4X5 SCREW M4X5 2 
63 41728012 118735001 ~lrt] WASHER 4 
64 41737005 SA422400J fi~:f.f-l} 30 X 40 MARK ATTENTION 30 X 40 2 
65 41712100 SA6450101 $di*~~~ BEARING HOLDER BASE 1 
66 S05121 018501036 !\m;!i M5X 10 BOLT SOCKET M5 X 10 2 
67 4171210100 SA6451101 $lli7Ji;~~~Jl 14' BEARING HOLDER ASSY 1 
67 41712101 SA6449001 lllf;r}i;~~ BEARING HOLDER 1 
67 41724005 i)lij ,C,,ftlll!ffe 126 BALL BEARING 126 1 
68 S05048 018401036 !\m<tJ M4X 10 BOLT SOCKET M4X 10 2 

10 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



C3 ~~~:t:: . ~Ji I Feed mechanism 

< lt!.lili~ I For Solenoid type> 

11 

55--f 

®-53 
52 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



C3, :l2i:M~Jr:/Feed mechanism (T1310) 

!¥-'% 0iilf!f-'% ~~f!f-'% 
~:gjlftj:~~ NAME OF PARTS ~:a ~tl: No. Part. No. Ref. No. Amt. 

<it~:it> <For Solenoid type) 
l 4l70l006 SA468610 1 JEJ1i41'\'4' WORK CLAMP J 
2 41711007 SA4687101 nt* SLIDER l 
3 H03008 048100112 $d]Jflfflll CIO RETAINING RING EXTERNAL CLO I 
4 -11712031 SA4688001 ffl*x~ SUPPORT SLIDER 1 
5 11726001 SA4689001 7'~~:Jt~$t!J SUPPORT SHAFT SLIDER 1 
6 H03018 048040142 !fill J'fH~ Ii C4 RETAINING RING EXTERNAL C4 2 
7 41712032 SA4690001 JEJJ!l]ffi R WORK CLAMP LIFTER LEVER R 1 
8 41712033 SA4691001 JEJ1i41ffi L WORK CLAMP LIFTER LEVER L 1 
9 41702012 SA4692001 JEJJ!l]~ff$tti WORK CLAMP LIFTER SHAFT 1 
10 S10019 012060636 tUJ M6 X6 SET SCREW SOCKET (FT) M6 X 6 1 
11 1103006 048080142 4'8lffl:f"~li C8 RETAINING RING EXTERNAL C8 1 
12 41712133 110367001 mlil 8 WASHER PLAIN SPECIAL 8 1 
13 41708002 SA3231001 ~II B SET SCREW COLLAR B 1 
14 S09041 012060536 !IIH M6X5 SET SCREW SOCKET (FT) M6 X 5 2 
15 41712034 SA4696001 j!;ff CONNECTING ROD 2 
16 41702021 SA4693001 iJ-'Jl.JH1t~!itl!A SPRING HOLDER SHAFT A 1 
17 417S30003 SA4697001 ~!11-'H M5 SHOULDER SCREW M5 2 
18 41702009 SA4694001 iJ!p.JHit~!ftllB SPRING HOLDER SHAFT B 1 
19 S10019 012060636 tmtr M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
20 41727002 SA4695001 ill\'!~ SPRING LIFT 1 
21 41712035 SA4698001 ;l!~;f1i CONNECTING LINK 2 
22 417Sl2002 SA4700001 5'li ~ :J1J1~ WORK CLAMP SPRING HOLDER 2 
23 NOlOl 7 021500216 f-;ffl~-ffj: M5 NUT 2 M5 2 
24 41727003 SA4701001 5lf!jf WORK CLAMP SPRING 2 
25 41712036 SA4702001 )EilJ11%tff R WORK CLAMP LIFTER LEVER R 1 
26 41712037 SA4703001 JEJ1i41,j!ffl: L WORK CLAMP LIFTER LEVER L 1 
27 41702012 SA4692001 JE ,mi~ H !iib WORK CLAMP LIFTER LEVER L 1 
28 Sl0019 012060636 ~tr M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
29 H03006 048080142 !ftll)f.lffllffl C8 RETAINING RING EXTERNAL C8 1 
30 41712133 110367001 m11 8 WASHER PLAIN SPECIAL 8 1 
31 41708002 SA3231001 ~II B SET SCREW COLLAR B 1 
32 S09041 012060536 l[,~tiJ M6X5 SET SCREW SOCKET (FT) M6 X 5 2 
33 41712038 SA4699001 JE'.{fl. STOPPER 2 
34 S05120 018500836 t,~ M5X8 BOLT SOCKET M5 X 8 4 
35 W01009 025050236 .>fmll M5 WASHER PLAIN M5 4 
36 W02001 028050246 W~~II 2- 5 WASHER SPRING 2- 5 4 
37 4170901300 SA4863001 JI{Jli4l~fii.lfilf!f A WORK CLAMP GUIDE A ASSY 1 
38 417Sl5003 S23849001 l'l(tJ M4Xl6 SCREW M4X 16 2 
39 4170901400 SA4864001 !'k)ml ~ l~J ffl {4 B WORK CLAMP GUIDE B ASSY 2 
40 417S30034 S55482001 ~:Ji (ffi'mll) M4X 14 BOLT SOCKET (S/P WASHER) M4 X 14 4 
41 4170901500 SA4712001 Jli~ffl'~fflf4 R WORK CLAMP SLIDER ASSY R 1 
42 4170901600 SA4714001 JEJl!ll?l'Ukfflf4 L WORK CLAMP SLIDER ASSY L 1 
43 41724002 SA4706101 JE~~tRtlH4 WORK CLAMP RETAINER ASSY 4 

44 41712039 SA4708001 JE~ WORK CLAMP 1 
45 417S30036 S55485001 !11:li (1#:lt':II) M5Xl2 BOLT SOCKET (S/ P WASHER) M5 X 12 2 
46 S09009 012501031 l\mlJ M5 X 10 SET SCREW SOCKET (FT) M5 X 10 2 
47 NOlO l 7 021500216 f-;1fe!~-ff}: M5 NUT 2 M5 2 
48 417S20001 SA4709001 JE'. ffi: i& t; n SHOULDER SCREW 2 
49 41712040 SA4866101 ffitRtlH!f 1310 WORK CLAMP 1310 ASSY 1 

50 417S30035 S55484002 t,:!i cmm11) M5x 10 BOLT SOCKET(S/ P WASHER) M5X10 2 

51 LOlOll 017501616 l\m:Ji M5 X 16 BOLT M5X 16 4 
52 W01009 025050236 5¥-mlffl M5 WASHER PLAIN M5 4 
53 W02001 028050246 ~l'f!-~11 2- 5 WASHER SPRING 2- 5 4 
54 41712041 SA4715001 ~;j;;j.;f1i 1310 FEED PLATE 1310 1 

55 417S30035 S55484002 j,j:f-i: <wm~D M5X 10 BOLT SOCKET(S/P WASHER) M5X 10 2 

12 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



C4 3! :¥11-:l;I; !a!s!-. ~- 1 Feed mechanism 

< ~ffi'it I For Peneumatic type > 

< .11Ff311G/For311G> 

< ffl T 326G I For 326G > 

46 --- 39-f 

47 

13 

, y---40 
®------ 42 
~ 41 

44 --f 
____-:;-

' 

U
y--- 40 
._42 
~ 41 

44--f 
-----1 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



C4, ~~~-/Feed mechanism 

)¥-f} ~~flf:-f} ~~#-f} ~ ffllf4';g;fefj( NAME OF PARTS :ti:ffl: Irr! No. Part. No. Ref. No. Amt . 

1 41701006 SA4686101 JE~if WORK CLAMP 1 
2 41702011 SA4717001 '9:ffil~ CYLINDER SHAFT 1 
3 S10019 012060636 t~m M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
5 41730035 SA4719001 &cfuT~H~ R AIR CYLINDER ASSY 2 
6 H03019 048050142 ~J:IH::\J lffl C5 RETAINING RING EXTERNAL C5 2 
7 41709012 SA4720001 &cilil~:!k CYLINDER JOINT 2 
8 41726002 SA4721001 4.filT~:!k!ftlJ CYLINDER JOINT SHAFT 2 
9 1-105027 048060142 ~fi!H~III C6 RETAINING RING EXTERNAL C6 4 
10 41712042 SA4722001 ffi~~ R ( '=i:ffi) WORK CLAMP LIFTER LEVER R AIR 1 
11 41712043 SA4723001 JE~~ L(4.JE) WORK CLAMP LIFTER LEVER L AIR 1 
12 41712044 SA4724001 JE~-v!:ff (4.JE) WORK CLAMP LIFTER SHAFT AIR 2 
13 417S30033 S55479001 ji,t:tt ( mmlll ) M4 X 8 BOLT SOCKET (S/P WASHER) M4 X 8 2 
14 41702012 SA4692001 JEJJ!$ '\!t :ff $lb WORK CLAt\lP LIFTER SHAFT 1 
15 Sl0019 012060636 t;tJ M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
16 H03006 048080142 ~fflnilffl cs RETAINING RING EXTERl~AL C8 1 
17 41712133 110367001 m11 8 WASHER PLAIN SPECIAL 8 1 
18 41708002 SA3231001 ~Ill B SET SCREW COLLAR B l 
19 S09041 012060536 ~H M6X5 SET SCREW SOCKET (FT) M6 X 5 2 
20 4170901300 SA4863001 JEJWJ~rtJt.ll.{11= A WORK CLAMP GUIDE A ASSY 1 

21 417Sl5003 S23849001 ~!fJ M4X 16 SCREW M4X 16 2 
22 4170901400 SA4864001 JEJJ!$ ~ l"J t.lH4 B WORK CLAMP GUIDE B ASSY 2 

23 417S30034 S55482001 ti¥.~ Cm:m:lffl) M4 Xl4 BOLT SOCKET (S/ P WASHER) M4 X 14 4 
24 4170901500 SA4712001 JLJl:/llnt~t.ll ftj: R WORK CLAMP SLIDER ASSY R 1 
25 4170901600 SA4714001 JEW4Jffl:lRt.ll f!j: L WORK CLAMP SLIDER ASSY L 1 
26 41724002 SA4706101 JEJ!!$t~:t!UD. f4 WORK CLAMP RETAINER ASSY 4 

27 41712045 SA4725001 JE)jj$ R WORK CLAMP R 1 
28 417S30036 S55485001 ~;ti C'/#'ml!D M5X12 BOLT SOCKET(S/P WASHER) M5X 12 1 
29 S09009 012501031 ~H M5X 10 SET SCREW SOCKET (FT) M5 X 10 2 
30 NOlO l 7 021500216 7\ffl !lt,~£3: M5 NUT 2 M5 2 
31 417S20001 SA4709001 JEffi:~*H SHOULDER SCREW 2 
32 41712046 SA4726001 JE]lltl L WORK CLAMP L 1 
33 417S30036 S55485001 ~;ti ( m~lffl) M5 X 12 BOLT SOCKET (S/P WASHER) M5 X 12 1 
34 S09009 01250103] ~H M5X 10 SET SCREW SOCKET (FT) M5 X I 0 2 
35 NOi.O J 7 021500216 /\JU!f--BJ: M5 NUT 2 M5 2 
36 417S20001 SA4709001 IE ffi: f& ~U SHOULDER SCREW 2 

</:Brl310> <For 1310) 
37 41712047 SA4868101 Jlit&filf!~ 1310R WORK CLAMP 311R ASSY 1 
38 11712048 SA-1869101 !f-:t&ffiftj: 1310L WORK CLAt\W 311L ASSY 1 
39 417S30035 S55484002 ~;ti (m'~f!I) M5X10 BOLT SOCKET (S/ P WASHER) M5 X I 0 4 
40 LOlOll 017501616 ~~ M5X 16 BOLT M5Xl6 4 
41 WOJ.009 025050236 ->JZ-.tfHI M5 WASHER PLAI~ M5 4 
42 11'02001 028050246 iW~~il 2- 5 WASHER SPRI~G 2- 5 4 
43 41712049 SA4715001 ~:¥4-~ 1310 FEED PLATE 311G 1 
44 417S30035 S55484002 ~tt <mmim) Ms x 10 BOLT SOCKET (S/ P WASHER) M5 X 10 2 

<ffl r 2210> <For 2210> 
45 41712050 SA4870101 ffit&ffif4 2210R WORK CLAMP 2210R ASSY I 
46 41712051 SA4871101 JEt&ffi 14 2210L WORK CLAMP 2210L ASSY 1 
39 417S30035 S55484002 t~fi <mm111> M5 x 10 BOLT SOCKET (S/ P WASHER) M5 X 10 4 
40 L02006 017501616 t;;t{f M5X 16 BOLT M5 X 16 4 
41 11'01009 025050236 f~im M5 WASHER PLAIN M5 4 
42 11'02001 028050246 iW-~~111 2- 5 WASHER SPRING 2- 5 4 
44 417S30035 S55484002 ~tt <mmlil> M5 x 10 BOLT SOCKET (S/P WASHER) M5 X 10 2 
47 11712052 SA1852001 :i!:¥4~ 2210 FEED PLATE 2210 1 

14 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



im~li~fte~r m_::e:::::,ch=an_is_m_ )I±._ 1 Work cla~p D:::_:1...:.,:. :t::.:a ff_, ::r,;; __ 

121 11 

15 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Dl, ffi,ffiJJlll~.l'./Work clamp lifter mechanism 

!¥% 0~{lj:~ ~~{tj:% 
~ ff!!{tj:~~ NAME OF PARTS ~· ~ tt No. Part . No. Ref. No. Amt . 

1 41710001 SA4759001 8$(2; STEPPING CLAMP CAM 1 
2 41705001 SA4760001 .ltf:ff STEPPINGCLAMP CON. ROD l 
3 41728003 SA4763001 m~ WASHER STEPPING CLAMP CAM 1 
1 B06008 623033000 $d);ijl( 6805VV BALL BEARING 6805VV l 
5 Sl0018 S23651001 fim}!'.~tJ M6XO. 75-6 SET SCREW SOCKET (FT) M6 X 6 2 
6 S01035 062400616 ~JtJ M4X6 SCREW PAN M4 X 6 2 
7 41726003 SA4761001 ffi:$(2:~ ROLLER SHAFT STEPPING CLAMP 1 
8 41703010 SA4762001 ffi:$(2: ROLLER STEPPING CLAMP 1 
9 41728004 SA4302001 mim WASHER 2 
10 N01021 021060106 ~1l'j: M6 NUT 1 M6 1 
11 41709017 SA4764001 ffi ~ R STEPPING CLAMP ARM R 1 
12 L02032 017061216 ifl,~{i M6X 12 BOLT M6X 12 1 
13 41702013 SA4765001 ffif4' F STEPPING CLAMP ARM F 1 
14 S10019 012060636 t~'ff M6X6 SET SCREW SOCKET (FT) M6 X 6 l 
15 Sl0018 S23651001 fim}!'.~H M6XO. 75-6 SET SCREW SOCKET (FT) M6 X 6 1 
16 41703011 SA4766001 ffi~$dl~ F BUSH STEPPING CLAMP F 1 
17 41703012 SA4767001 ff 'l!Hdl1t R BUSH STEPPING CLAMP R 1 
18 41712053 SA4768001 f R] ~~:ff A STEPPING CLAMP LINK A 1 
19 417S30007 SA4769001 w-~n 6 SHOULDER SCREW 6 4 
20 S04036 062300416 ~tJ M3X4 SCREW PAN M3X4 4 
21 41712054 SA4770001 fF.iJ~:iiH B STEPPING CLAMP LINK B 1 
22 41712055 SA4772001 fsJWK$cH STEPPING CLAMP LINK 1 
23 41726004 SA4773001 lrt1f $d1 SHAFT STEPPING CLAMP LINK 1 
24 S10019 012060636 ~tr M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
25 S09006 012400436 tnr M1x1 SET SCREW SOCKET (FT) M4 X 4 1 
26 41709018 SA4777001 11¥.~tffe. STEPPING CLAMP LIFTER LINK 1 
27 41702014 SA4771001 !fr-~ tffe. !fill SHAFT STEPPING CLAMP LIFTER LINK 1 
28 41728031 SA2161001 ~~ WASHER 1 
29 H03006 048080142 $ibJ'IH~ Wil cs RETAINING RING EXTERNAL CS 1 
30 S10019 012060636 !l\.'¥,tJ M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
31 S09006 012400436 ~!ff M4X4 SET SCREW SOCKET (FT) M4 X 4 1 
32 41709019 SA4779001 fff]~m,3t;jf STEPPING CLAMP LIFTER 1 
33 41703013 SA4781001 m3t t-HIHt ROLLER STEPPING CLAMP LIFTER 1 
34 41726005 141362001 ~$(Hlh ROLLER 1 
35 41702015 SA4780001 ilt:i+Hiill SHAFT STEPPING CLMIP LIFTER 1 
36 S10019 012060636 t~•'ff M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
37 S02039 S25310101 t~vn M4 SCREW FLAT M4 1 
38 41702016 SA4775001 W:3+:iifF STEPPING CLAMP LIFTER ROD 1 
39 417Sl2003 SA4853001 W::3l :i!H~~ JOINT STEPPING CLMIP LIFTER 1 
40 4170500200 SA2663001 ~ ~ t.lH1f: R BALL JOINT ASSY 2 
41 N01012 021060306 1\ftl~~Hj: M6 NUT 3 M6 2 
42 417S16001 SA3227001 i/!..~ilr M6XO. 75 N1JT(FT)M6 1 
43 417S30008 SA4776001 J&rijllff SHOULDER SCREW 1 
44 417S12005 S32462001 )%1!:~-tJB M6 SHOULDER SCREW B M6 1 
45 L01007 017065002 if!,~;!¢: M6 X 50 BOLT M6X50 1 
46 N01021 021060106 ifl,~fg: M6 NUT 1 M6 1 
47 41709020 SA4778001 ff~H:fi&c4- PRESSER BAR CLAMP 1 
48 S05116 018400836 i/l,~{i M4X8 BOLT SOCKET M4 X 8 l 
49 129S30003 SA1174001 ·i}llj°iJ~;fi M14 PESSER AD.JUSTING SCREW M14 1 
50 129Sl6001 SA1175001 if.J"iJ~tlr Ml4 ADJUST SCREW NUT 1 
51 41727004 SA5300001 5',r PRESSER BAR SPRING 1 
52 41702017 S10112001 5'-~-~ I"] PRESSER BAR SPRING GUIDE 1 
53 41703014 SA5301001 lili@.,r~~ COLLAR PRESSER BAR SPRING 1 
54 41703015 SA2195001 ffi~;jf!j.,!J;g PRESSER BAR BUSH 1 
55 S09041 012060536 t'MT M6X 5 SET SCREW SOCKET (FT) M6 X 5 1 
56 41702018 111466101 ff~H PRESSER BAR 1 
57 41716001 *P.67 [[IJ/;p WORK CLAMP 1 
58 417Sl5011 Sl3399001 tUJ SM3. 57X 12 SCREW SM3. 57 X 12 l 

59 41728032 151439102 ~11Al WASHER l 

16 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



32---iJ 

17 

·m lifter mecharns 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



D2, 'lttlliBIP~'.it/Work clamp lifter mechanism (T1310) 

I¥% 0iiJ#% ~;;ly#.1;} ~'B'iHlf~~ NAME OF PARTS f&;I: ~ri No. Part. No. Ref. No. Amt. 

<~~:t-t> <For Solenoid tvoe> 
l 41724004 SA4729001 nttHdi~ SLIDE BUSH 1 
2 S05048 018401036 t~'H M4X 10 BOLT SOCKET M4 X 10 4 
3 11712056 SA473 1001 ffiJJ!1Jtli: :rH~ m f 4 WORK CLAMP LIFTER PATE ASSY 1 
4 41712057 SA4734001 ~~~ E SEATE 1 
5 S04080 062400416 ~fr M4X4 SCREW PAN M1 X 4 1 
6 41709021 SA4736001 ffiJJ!1Ji'Btff WORK CLAMP LIFTER LEVER 1 
7 41726006 152744001 4'¢1 PIN 1 
8 41709022 102630001 ffiJJ!1Jm :rt-nt :JR NEEDLE BAR GUIDE SLIDE BLOCK 1 
9 41702019 SA4737001 t%:rt-fHill B WORK CLAMP LEVER SHAFT B 1 
10 S10019 012060636 !l\,UJ M6X6 SET SCREW SOCKET (rT) M6 X 6 1 
11 41728001 S20356001 >ft~ij 10 WASIIER PLAI\/ 10 1 
12 1105033 048080342 ~Iii ES RETAINING RING ES 1 
13 S10019 012060636 ~H M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
14 41729002 118208001 I mo ts fi/4 DOWEL PIN 1 
15 41712058 SA4738001 ffiB!Pm :rt-ff WORK CLAMP LIFTER PATE ASSY 1 
16 417S20010 SA3438001 131:~H SHOULDER SCREW 2 
17 41727005 SA4739001 '.)!¥!f,S: PRESSER BAR SPRING 1 
18 41701008 SA4741101 Q,:i;t:Ji# MOTOR BRACKET 1 
19 41712063 SA4742001 ffiJj!j!Q,:i;t:~ WORK CLAMP MOTOR PLATE 1 
20 S05121 018501036 t,~ M5X 10 BOLT SOCKET M5 X 10 2 
21 41730043 SA4826201 ,M(fj,1:!_,:i;t:~]_ {Lj:: p PULSE MOTOR ASSY P 1 
22 41730044 SA4828001 112.:it~~ p MOTOR HARNESS P 1 
23 S05048 018401036 t;H M4 Xl0 130L T SOCKET M4 X 10 4 
24 41725009 SA4743001 ~ ~ tg tIB WORK CLAMP DRIVING GEAR 1 
25 S10019 012060636 !Jt]' M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
26 41702020 SA4744001 ffiJj!j!Sz: ~ til! WORK CLAMP FULCRUM SHAFT 1 
27 Bl0015 SA4647001 ~!Mffe 6900ZZNR BALL BEARING 6900ZZNR 2 
28 H03008 048100142 $ J!H~~ ClO RETAINING RING EXTERNAL ClO 2 
29 S04035 062400616 ~Ji]" M4X6 SCREW PAN M4X6 1 
30 IVOlOOl 025040236 ->tl~IIJ M4 WASHER PLAIN M4 1 
31 41725010 SA4745001 8!ffitN!IB WORK CLAMP CAM GEAR 1 
32 S10021 016061031 ~!ff M6X10 SET SCREW SOCKET (CN) M6 X 10 1 
33 Sl0019 012060636 !!\,~fr M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
34 41710002 SA4746001 EEJJ!IJ8!ffi WORK CLAMP CAM 1 
35 41724017 S35079000 ~ fl 3Xll.8 NEEDLE ROLLER 3 X 11. 8 1 
36 S10021 016061031 t~tr M6 X 10 SET SCREW SOCKET ( CN) M6 X 10 1 
37 S10019 012060636 t,lfT M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
38 4170301700 SA4747001 ffilWJ~JiH~~ WORK CLAMP H-POSITION DOG 1 
39 S05115 018400636 ~M{~ M4 X6 BOLT SOCKET M4 X 6 1 
40 41702025 SA4748001 lliJJ!1J#li!Af! WORK CLAMP LEVER SHAFT 1 
41 S10019 012060636 ,J$!fJ M6 X 6 SET SCREW SOCKET (FT) M6 X 6 1 
42 41709023 SA6210001 faJ$:OO:~ff STEPPING IV-CLAMP DRIVING LEVER 1 
43 41702022 SA3441001 :Jtt 1I ~ tIB ti! W- CLAMP LIFTER ROLLER SHAFT 1 
44 B04026 070696800 l~ffe R-696ZZ BALL BEARING RADIAL 696ZZ 1 
45 41728005 109763001 ~ WI WASHER 1 
46 S09019 012500536 tUJ M5X5 SET SCREW SOCKET (FT) M5 X 5 1 
47 41709024 SA4750001 )Ji)Jl1JOO:l)IJt=r WORK CLAMP DRIVING SHAFT 1 
48 41702022 SA3441001 ttt ffi m:tIB ~ W- CLAMP LIFTER ROLLER SHAFT 1 
49 B04026 070696800 $illffe R-696ZZ BALL BEARING RADIAL 696ZZ l 
50 41728005 109763001 ~~ WASHER 1 
51 S09019 012500536 ~l!fJ M5X5 SET SCREW SOCKET (FT) M5 X 5 1 
52 41728001 S20356001 ¥'!1l:~ 10 WASHER PLAIN 10 1 
53 41712061 SA4752001 8$tJEW: WORK CLAMP CAM STOPPER 1 
54 S04035 062400616 ljij\!fJ M4X6 SCREW PAN M4X6 2 
55 41712062 SA4753001 ffiJJ!1J1½~~~ WORK CLAMP SENSOR PLATE 1 
56 S04035 062400616 t~!!ff M4X6 SCREW PJ\N M4X6 2 
57 Sl0019 012060636 t~il' M6X6 SET SCREW SOCKET (FT) M6 X 6 I 

58 41737005 SA4224001 i1:~1'f% 30X40 MARK ATTENTION 30 X 40 l 
59 S05110 018061236 ljij\,j{t M6 X 12 BOLT SOCKET M6 X 12 2 

18 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



D3 . tf:iff~.ffi. / Work clamp lifter mechanism 

< S?fftc I For Peneumatic type > 

21 

19 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



D3, :ftt.EEJJ!l)~ft/Work cl amp lifter mechanism 

ff~ ~¥,']#~ ~~flj:~Ref. 
~rulf4~fefF NAME OF PARTS 1!1::1: 4H1 No. Part. No. No. Amt . 

<~.ffi'il':> <For Penumati c tvne> 
l 4170[008 SA474J 101 ~it~ MOTOR BRACKET I 
2 41712063 SA4742001 ffiJJ!IJHiit~ WORK CLAMP MOTOR PLATE l 
3 S05121 018501036 !PJ.tfr: M5X 10 BOLT SOCKET MS X 10 2 
4 41730043 SA1826201 jj,f/1:J:i~itffi. ftj= p PULSE MOTOR ASSY P 1 
5 41730044 SA4828001 Hiit9ffii~ p MOTOR HARNESS P 1 
6 S05048 018401036 mtt M4X 10 BOLT SOCKET M4 X 10 4 
7 41725009 SA4743001 ~f;!Jti,t~ WORK CLAMP DRIVING GEAR 1 
8 Sl0019 012060636 mn M6x6 SET SCREW SOCKET (FT) M6 X 6 2 
9 41702020 SA4744001 ff Jl1413t JI?: $ill WORK CLAMP FULCRUM SHAFT J 
10 41724011 SA4647001 ~~;iji; 6900ZZNR BALL BEARING 6900ZZNR 2 
11 H03008 048100142 till l'IH-'~ 111 C 10 RETAINING RING EXTERNAL ClO 2 
12 S04035 062400616 !lt.~'ff M4X6 SCREW PAN. M4 X 6 1 
13 WOlOOl 025040236 .if'-~11 M4 WASHER PLAI'l M4 1 
14 41725010 SA4745001 8~-/fi~ WORK CLAMP CAM GEAR 1 
15 Sl0021 016061031 ~JffT M6X 10 SET SCREW SOCKET ( CN) M6 X 10 1 
16 Sl0019 012060636 mtr M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
17 4170301700 SA4747001 ffJJ!IJ~JI?:~~ WORK CLAMP II-POSITION DOG 1 
18 S05115 018400636 t;tt M4X6 BOLT SOCKET M4 X 6 1 
19 41702025 SA4748001 ffilWlfi)§~ WORK CLAMP LEVER SHAFT 1 
20 Sl0019 012060636 mn M6x6 SET SCREW SOCKET (FT) M6 X 6 1 
21 41709023 SA6210001 i'fiJ &Ir~ Z9J ff STEPPING IV-CLAMP DRIVIKG LEVER 1 
22 41702022 SA3441001 lliff~!itt11J \\'- CLAMP LlFTER ROLLER SHAFT 1 
23 41724018 070696800 $ill;iJ; R-696ZZ BALL BEARING RADIAL 696ZZ 1 
24 41728005 109763003 m11 WASHER 1 
25 S09019 012500536 mn Msx5 SET SCREW SOCKET (FT) M5 X 5 1 
26 41712062 SA4753001 ffi:J]I~~ ~~:t& WORK CLAMP SENSOR PLATE 1 
27 S04035 062400616 mn M1x6 SCREW PAN M4X 6 2 
28 41737005 SA4224001 f±Bf-7~· 30X40 MARK ATTENTION 30X40 1 
29 S05110 018061236 iJiJ:♦i M6Xl2 BOLT SOCKET M6 X 12 2 
30 41722012 159163000 J<ilw;m 29 RUBBER CAP 29 1 
31 41722003 104821001 ~Ez~ 10. 5 RUBBER CAP 10.5 2 
32 POlOll 118550001 '/IH'IH~ PIN DOWEL 1 
33 41708004 SA4757001 ~Ill SET SCREW COLLAR 1 
34 S10019 012060636 ~'tJ M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
35 Sl0019 012060636 ~fH M6X6 SET SCREW SOCKET (FT) M6 X 6 1 

20 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



E . ""F~:.1:1::_. ~ I Lower shaft mechanism 

41 

~ 

~ 
40 

21 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



E, r$!1!~ff:/Lower shaft mechanism 

!¥% 0aJftj:% ~~# % ~$111'~~ NAME OF PARTS ~· ~tl: No. Part . No. Ref. No. Amt. 

1 417S30011 SJ\3226001 +'1~n SHOULDER SCREW 1 
2 417Sl6001 SJ\3227001 t~£t M6XO. 75 NUT(FT)M6 1 
3 41725011 SA3228101 ~f;IJ&!ffi ROCK GEAR 1 
1 11702027 SA4782001 ~ f;IJ & !ft~ ROCK GEAR SHAFT 1 
5 11708002 SA3231001 :~iffl B SET SCREW COLLAR B 1 
6 S09011 012060536 ~!ff M6X5 SET SCREW SOCKET (FT) M6 X 5 2 
7 41708006 SA3233001 ~II SET SCREW COLLAR 1 
8 Sl0018 S23651001 lef:iEt;H M6XO. 75-6 SET SCREW SOCKET (FT) M6 X 6 2 
9 S10019 012060636 ~tJ M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
10 4170202800 SA4783001 r$!1!t..llftj: LOWER SHAFT ASSY 1 
11 S09019 012500536 ~!ff M5X5 SET SCREW SOCKET (FT) M5 X 5 1 
12 41703019 SA6216001 r$!1!$!1!~ LOWER SHAFT BUSI! 1 
13 Sl0019 012060636 tnr M6x6 SET SCREW SOCKET (FT) M6 X 6 1 
14 41702029 SA3238101 !JE~iJr'f'iHib ADJUSTING STUD 2 
15 41722015 081003670 O;Bli PW3 0 RING PW3 2 
16 41701009 SA6220001 :1'::liJE~i!;l;~ffl ftj: G SHUTTLE RACE BASE ASSY G 1 
17 41712190 S02429201 :liJE~~~(<i] SHUTTLE RACE THREAD GUIDE 1 
18 117Sl5007 SA4199001 ~Jiff M3X4 SCREW M3X4 2 
19 4172601500 SA3241001 :1': :liJE ~ Isl :iE :lfi S- RACE BASE SETTING CLAW 2 
20 41727006 152684101 il!Yl@ COMPRESSION SPRING 2 
21 W01002 026030236 ~~ M3 WASHER PLAIN M3 2 
22 S04082 062300616 t;H M3X6 SCREW PAN M3 X 6 2 
23 41723013 153050000 i'!B{g S- l~ACE BASE FELT 2 
29 41723012 S59886001 i'!B{g L=360 FELT L=360 2 
30 S10019 012060636 ~tT M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
31 H05032 048070342 :1311 E7 RETAINING RING E7 1 
32 41718001 SA3284101 ~:rt D DRIVER D 1 
33 S05122 018501232 t,:li M5 X 12 BOLT SOCKET M5X 12 1 

34 41718002 *P. 66 :>1r:MHt SHUTTLE RACE BASE 1 

35 4171800300 *P.66 ~;i.!;~fflftj: BOBBIN CASE ASSY 1 
36 41727015 *P. 66 i,mJ "1f 5lli Jil TENSION SPRlNG 1 
37 417S30005 *P.66 t~trr SCREW 1 
38 41727016 *P.66 I½ ~tt5lli ~ ANTI- SPIN SPRING 1 
39 41718004 *P. 66 ~~ BOBBIN 1 
40 41703020 SA3283101 ~II R SET SCREW COLLAR R 1 
41 S09019 012500536 ~H M5X5 SET SCREW SOCKET (FT) M5 X 5 1 
42 41718005 *P. 66 <p:nff~ SHUTTLE HOOK 1 
43 12923018 S32557001 Ylli~ 4X4 L=400 WICK 4 X 4 L=400 1 
44 41711027 SA3278001 $ill I!! BUSH 1 
45 41711028 SA3276001 mJt SPACER COLLER 2 
46 41724008 ~tf-!ftll• K8X 12 X 11 NEEDLE BEARING 2 
47 41729005 t]J i::1-t~ RETAINING RING 2 

22 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



F . f~fm;ff];f ~ii/ L . ubncation 

~ 32 . 

~33 ~ 67 

l
. 68 rid 

64 66 f 65 
0 

N 

~ 
661 ·r 

63 65 

23 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1¥-'% 0i'i1{1f-'% ~~ftj:-'% 
~$-flj:~~ NAME OF PARTS !tt~ ~tt No. Part. No. Ref. No. Amt. 

1 417S30022 Si\3244001 tJH SET SCREW 1 
2 41712065 SA4785001 cl!Jtw .fiR CRANK COVER 1 
3 S04038 062061016 t~UH M6X 10 SCREW PAN M6 X 10 3 
4 41712066 SA4787001 cl!J#ifMm~ CRANK WICK PLATE 1 
5 S04035 062400616 ij{i'J M1X6 SCREW PAN M1 X 6 2 
6 41723008 SA5294001 fM!ll~ L=90 FLAT WICK L=90 l 
7 41723005 SA4786101 71±1§; FELT 1 
8 41712067 SA3503201 T~%ri·Jl11i:Yt@ LOWER SHAFT WICK SUPPORT l 
9 41723006 SA3504201 T~&:lffiifll{g LOWER SHAFT GEAR FELT 1 
10 S05115 018400636 ~;fi M4X6 BOLT SOCKET M4 X 6 2 
11 41712068 SA4788001 1M!IJst?Jtg WICK SUPPORT 1 
12 S04035 062400616 t~1iJ M4X6 SCREW PAN M4 X 6 1 
13 41723008 SA6593001 cllii!ll~ L=180 FLAT WICK L=180 1 
14 41723009 SA5292001 imtx <I> 2. 5 L=780 WICK L=780 l 
15 12921002 S07459100 71±1~ <l>3X <1>5 L=240 OIL TUBE L=240 1 
16 12921002 SA6576001 71±1~ <1>3X <1>5 L=210 OIL TUBE L=210 1 
17 41712069 SA6087001 itll~tHtJ WICK SUPPORT 1 
18 41712070 104567101 71±1~:X!Jtg WICK SUPPORT 1 
19 4171100300 S49992000 itllt!llif OIL GAUGE WINDOW I 
20 4171100400 152948001 71±1t!ll 'OO' OIL GAUGE WINDOW 1 
21 12921002 S50529000 71±11/!'f cl> 3 X <~ 5 L=330 OIL TUBE L=320 1 
22 12921002 S07459100 71±1'1:f <!>3X <1>5 L=240 OIL TUBE L=240 1 
23 12923018 SA5292101 71±1~ 4X4 L=680 WlCK L=680 1 
24 12921002 S53175000 71±1 ~ <I> 3 X <I> 5 L=450 OIL TUBE L=450 1 
25 12921002 SA5072001 71B~ <1>3X <1>5 L=120 OIL TUBE L=120 1 
26 12923019 S45849000 71B~ 6 X 6 L=300 WICK 6X6 L=300 1 
27 41723011 S09043000 11fi{n FELT 4 
28 12923018 S49982000 71B~ 4 X 4 L=400 WICK 4X4 L=400 1 
29 12921002 S48189000 71±1 ~ <I> 3 X <I> 5 L=280 OIL TUBE L=280 1 
30 41712071 SA3246001 /J;-1ffi {,-ft iill st Yi@ GEAR WICK SUPPORT 1 
31 41723031 SA3280001 jill§; GEAR FELT 1 
32 41712072 SA4789101 71±1~~ B LOWER SHAFT WICK SUPPORT B 1 
33 S04033 062060816 t~H M6X8 SCREW PAN M6 X 8 1 
34 41712073 145547001 §I 19l ~'~'rt TUBE HOLDER 1 
35 S04035 062400616 tUJ M4X6 SCREW PAN M4X6 l 
36 12923018 S49957000 71B~ 4 X 4 L=700 WICK 4 X 4 L=l370 1 
37 12921005 SA4791101 71±1 'g' <I> 4 X <I> 6 L=620 OIL TUBE L=620 1 
39 41711014 149547000 [k~~ CORD HOLDER 4N l 
39 41711015 525567000 l'f'l.~3t 118 CORD HOLDER 118 1 
40 417S30025 OA5401006 ~;11: C*~lffl ) M4Xl0DB SCREW PAN (S/P WASHER) M4X 10 2 
41 41711016 525664000 l'f'l.~3t 116 CORD HOLDER 116 1 
42 417S30025 OA5401006 ~;11: C 'I#'~ ill) M4 X lODB SCREW PAN(S/P WASHER) M4X10 5 
43 41712074 SA5259001 71±1.fili OIL COVER 1 
45 417S30021 062401016 t;H M4X 10 SCREW PAN M4X 10 5 
46 41736001 S38265000 ~~4- L TERMINAL L 1 
47 41722016 142274101 ~&:£ 4. 2 RUBBER CAP 4. 2 l 
50 12921003 SA6263001 rtD~ <1>5X <1>8 L=320 OIL TUBE L=320 1 
51 4172302100 SA6260001 71±1fM1111J'- FELT ASSY l 
52 41723009 S00400000 71B~ <I> 2. 5 L=200 WICK 2. 5 X 200 1 
53 12921002 SA6579001 hli'E' <1>3X <1>5 L=llO OIL TUBE L=llO 1 
54 41736002 SA5339101 hl!IIJ/f~ OIL FEEDING PIPE 1 
55 41711015 525567000 ~~3t 118 CORD HOLDER 118 3 
56 41712075 SA3242001 71±1 clli:XYI@ FELT HOLDER 1 
57 417S15009 S44924001 Wj~ij(H M3 X 5. 5 SCREW M3 X 5. 5 2 
58 41711012 SA3274101 71±1:rg~!Jtg FELT HOLDER I 
59 417S15010 S47307001 t~H M3X4 SCREW M3X4 2 
60 12921002 Si\6577001 71B!' <1>3X <1>5 L=300 OIL TUBE L=300 1 
61 41711017 552907000 it~3t 1110 CORD HOLDER 1110 I 
62 41723014 Si\6572001 71B~ L=l40 WICK L=l40 l 
63 11712110 Si\6581001 idJ{gffit)i L WICK SUPPORT L l 
64 41723024 SA6583001 JiiSt)ihlf{g L FELT BEDL 1 

24 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



F · f~ifb;fi];f ~.a/ . Lubrication 

59 58 

1~ 
~ 
51 

25 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



F, {Mtll~!Jffl~ jVLubrication 

}¥~ 0 li1{4~ ~~{4~ ~~14 ,i; ~ NAME OF PARTS ~ti: ~ ri No. Par t . No. Ref. No. Amt . 

65 S04035 062400616 l~H M4 X6 SCREW PAN M4 X 6 3 
66 W02008 028040246 Wji:~li 2-4 WASHER SPRING 2- 4 3 
67 41712130 SA6582001 irbfElE:tffe R \VICK SUPPORT R l 
68 417230 18 SA6584001 ~ llZ i1±! {g R FELT BED R l 
69 S02039 S25310101 ~.~HT M4 SCREW FLAT M4 3 

26 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



G . '.5j:~~,ii/ Threading mechanism 

27 

21 ~ 

20 ~ 

i 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



G, ~#&~'.!'./Threading mechanism 

1¥~ 0i'fJf1f:~ ~;;lyflf:~ ~$ftj:~;ffj; NAME OF PARTS fi!l::I: ~1± No. Part. No. Ref. No. Amt . 

1 41712077 SA3250001 :ii~.t~ l"J A ARM THREAD GUIDE A 1 
2 S04030 062500616 l~fJ M5X6 SCREW PAN M5 X 6 1 
3 41712078 SA4333001 :iit{~l;,J B ARM THREAD GUIDE B l 
4 S04030 062500616 i\;fJ M5X6 SCREW PAN M5 X 6 l 
5 41712079 SA6391001 :i:l:~U~ c ARM THREAD GUIDE C 1 
6 S04030 062500616 i\;iJ M5X6 SCREW PAN M5 X 6 1 
7 41702030 153049001 ffitt~(<iJfF UPPER THREAD GUIDE STUD 1 

8 41713001 SA3254001 :W:tt~ TENSION BRACKET 1 
9 41713002 *P. 66 iftlff5lj'!j,l THREAD TAKE-UP SPRING 1 
10 41713003 SA3255001 ~~:fHill TENSION STUP 1 
11 129S30013 S31032001 Jli~~HJ: TENSION NUT 1 
12 41713005 159805001 ~ttJlif.l: TENSION DISC PRESSER 1 
13 41713006 145446001 :W;~;gj: DISC TENSION 1 
14 417Sl5012 100402004 fifil'ii=~4'1 SM3. 57 SET SCREW SM3. 75 1 
15 417Sl0004 SA4143001 tJiJ M6X6 SET SCREW (FT) M6 X 6 1 

16 41702031 S12699000 ttttffl TENSION RELEASE PIN 1 

17 41713007 SA3256001 ~~fF$Jlf A TENSION STUD A 1 
18 41713006 14544600] ~~:Cit DISC TENSION 2 
19 41712080 159224001 t:U-iJ THREAD GUIDE ARM 1 
20 41726014 *P.67 #fF~~fnJ NEEDLE BAR THREAD GUIDE 1 
21 41712082 SA3258001 #fF$Jlf~tt~ leiJ D N- BAR BUSH THREAD GUIDE D 1 
22 41203018 152881001 ~~t!l!JUEl.flf: NEEDLE COOLER ASSY 1 
23 S10019 012060636 ~H M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
24 41223043 152883000 »BlB 8 X 15. 5 FELT 8X 15. 5 1 
25 41213008 152884001 i:t~it.1 NEEDLE COOLER THREAD GUIDE 1 
26 409S11017 062670412 il;iJ SM3. 57- 40 X 4 SCREW PAN SM3. 57-40 X 4 1 
27 41713009 100136001 ~~~-e}: TENSION NUT 1 
28 41713010 SA4146001 5$.re: SUB TENSION SPRING 1 
29 41713011 Sl2441001 Jt z;IJ m 11!1 WASHER 1 
30 41713012 *P. 66 ~~~ TENSION SPRING 1 

28 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



H. ¥f~:1±¥ !Ol.~.1a. / Bobbin · winder mecha . nism 

29 

4 

2 

15 

13 + 
~~14 
~ . --+, 

2e-@ 
~ 12 
~ 1 30 9 ~ 29 

21 

®-----2 = I s 27 

~00 ... 

~ 
1 · I ~~6 ~ Q-7 

T 1t)-8 
5 ' 

28 

. a 1 

11 

17 f::}--20 
I 1~ 17 

ai©-qj---- 1e 

~ 18 

~ 19 

9 -----@ 
10~ 

2s----l 24 
22-f'c:3')J 24_.---g 

23--0 

39 i 38 39 \ ! 
_,,. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



H, ,g:~~:it/Bobbin winder mechanism 

ff% 0 ~f4% ~~f4% ~mlf4~~ NAME OF PARTS ~ii ¼11 No. Part. No. Ref. No. Amt. 

l 41701010 SJ\4795001 r.w f.lt TOP COVER 1 
2 41702033 SA3290001 ~~=fWi!flll SHAFT BW- LEVER l 
3 S09019 012500536 !ll,UJ M5X5 SET SCREW SOCKET (FT) M5 X 5 I 
4 41709026 SA3291001 ~~-9=-M BOBBIN WINDER LEVER l 
5 41702034 SMl 71001 iJ-'l!~tt:f£J SPRING HOOK 1 
6 11712081 152936001 f1\z311J~ PLATE SPRING 1 
7 41712085 152937001 mwi WASHER 1 
8 S04077 062350616 ~~tr M3. 5X6 SCREW PAN M3. 5 X 6 1 
9 W01015 159486001 m!ffl WASHER 1 
10 1105006 048050342 f:li~ E5 RETAINING RING E5 1 
11 41702035 SA3293001 Tu~ -fa-J1\ $!tJ STUD B- WINDER 1 
12 41709027 SA1984001 ~ ;t!_;Lf.~fiij BOBBINPRESSER /\RM 1 
13 S04081 062401216 !l\,~lff M4X 12 SCREW PAN 4 X 12 l 

14 41712086 SA3294001 ~~ffi;ff BOBBIN PRESSER 1 
15 417S15006 S23418002 ~$l!ff M4X5 SCREW M4X 5 1 
16 41709028 SA3295001 ~~-la-JR CLAW B- WTNDER 1 
17 S09006 012400436 !l\,;'fl" M4X4 SET SCREW SOCKET (FT) M4 X 4 2 
18 41727007 Sl0438001 S!f!ffi: SPRING TWIST 1 
19 1105006 048050342 :t'~li E5 RETAINING RING E5 2 
20 41708025 SA4796001 mtt SPACER COLLER 1 
21 41702036 SA3296001 -tif:~$tu BOBBIN WINDER SHAFT l 
22 11703021 SA3297001 ~~~ WHEEL B- WINDER l 
23 41722017 120448001 ~.&:~ BOBBIN WINDER RUBBER BAND 1 
24 S09006 012400436 ~!ff M1X4 SET SCREW SOCKET (FT) WI X 4 2 
25 W01015 159486001 m!ffl WASHER 2 
26 41711063 SAl988001 1&'.l:.:1.:t BOBBIN SUPPORT 1 
27 41727008 SI0268001 tr!%: SPRING 1 
28 41702037 SA3298001 .1.1::z9J$1i1 STPPER SHAFT B-WINDER 1 
29 41719001 SA3299001 i.JJ)J KNTFT I 
30 S04030 062500616 !l\,~H M5X6 SCREW PAN M5X6 l 
31 1291301100 SA1994101 ~~$~rxmn BOBBIN WINDER TENSION ASSY 1 
32 12913007 145446002 ~~1iil: DISC TE\SIO\i 2 
33 12927016 100401022 ~~:JI(!~ TENSION SPRING l 
31 129S30013 S31032001 FH~t~-IIJ: TENSION NUT l 
35 12928014 Sl2141001 itf;lJm~ WASHER 1 
36 S09019 012500536 i~lff M5X 5 SET SCREW SOCKET (FT) M5 X 5 1 
37 S04038 062061016 ~~!ff M6X 10 SCREW PAN M6 X 10 6 
38 41704002 SA4797 l01 'ff~~z;/J~ DRIVING WHEEL B-WINDER 1 
39 Sl0018 S23651001 ~JEiJl.'½1/ff M6XO. 75-6 SET SCREW SOCKET (FT) M6 X 6 2 

30 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



J . tJ]~~:i: / Thread trimmer mechanism 

27 

29 () 

28 ~ 
~ 

2 1 2 

26 ~ i ::1 t 16 19 ' ij)° 24 

i~t_J 17 1l . -®- j 
JS)~ ~ 

20 ~ ..;-0 ---------- 23--® 
25-@_...;-s;:') 

67 ------, 69-Ifi 
63 -~ 66-(D ~ 1 i'----68 
55_____.J: ~ I~ ~ ! 

I ---~ 0 ~ • d, 57 
64~ ~ J, 

21 

'7 ~ 

~'~:----4 
70 ~ 'i...__, sa ~ I 
~ 0 

©----71 61 ------® 

72 ~ 73 60 ------© 
59 -----® 

23-® 

22~ 31 

~J 

0 

31 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



J, tJJ~~it/Thread trimmer mechanism 

if:% 0 ii'Jf4% ~ ~ f4% ~$ft/'~ ~ NAME OF PARTS ~~ 4lrtt No. Part. No. Ref. No. Amt. 

1 41710003 SA3301101 ·IJ]t~8$£ TIIREAD TRIMMER CAM 1 
2 Sl0018 S23651001 IE!Ji'l't:H M6XO. 75-6 SET SCREW SOCKET (FT) M6 X 6 2 
3 41712087 SA4798001 E~ 7if.!d'~1<~*1z SETTING PLATE SOLENOID l 
'[ 11730001 SA5135001 IJJ~~lwl~ THREAD TRIMMER SOLEKOID 1 

5 L02031 017100802 ~J;fi M4X8 BOLT M4X8 2 
6 W02008 028040246 ~!jl~~lffl 2-4 WASIIER SPRIKG 2-4 2 
7 WOlOOl 025040236 f~~ M4 WASHER PLAii\ M4 2 
8 41702038 SA3307001 ~WJ.fitff SOLENOTD LEVER 1 
9 S09006 012400436 ~½{H M4X4 SET SCREW SOCKET (FT) M4 X 4 l 
10 41722020 154599000 ~lif1tUJ1{9"~~ SOLENOID CUSHION l 
11 41728033 S02445001 1'*. l~I WASHEWR 1 

12 11211005 S04159000 ~Jt~ lM BAND lM 1 

13 417S30035 S55184002 ~~ti cw~i11) Ms x 10 BOLT SCREW SOCKET (S/P WASHER) M5 X 10 2 
14 41712088 SA4799001 IJ~z;/Jffi.ff PUSHING LEVER 0-LEVER l 
15 417S30012 SA3306001 m~in 1-3 SHOULDER SCREW 7-3 1 
16 4171211100 SA3309101 tJJ ~ ~z;/J :fHll 14 TR-DRTVING LEVER 1 
17 41703022 SA3310001 tJJ~m$t COLLAR TR-TRIMMER 1 
l8 4[702039 SA3311001 t)]~~$£~ COLLAR SHAFT 1 
19 417S l2009 S46903001 ~j!j,J M4X5 SET SCREW M4 X 5 1 

20 1105029 048040342 :J'§li l E4 RETAINING RING E4 1 
21 41702040 SA3315001 tJJ~H V TIIREAD TRIMMER RODY l 
22 4170500300 S3246500l ~~tllf1F BALL JOINT ASSY 2 
23 N01021 021060106 !liJ\-flj; M6 NUT l M6 2 
24 417S l2005 S32462001 t9:~JHB M6 SHOULDER SCREW B M6 1 
25 N01012 021060306 7\ftl !I\.'¥, £:J: M6 NUT 3 M6 1 
26 S10018 S23651001 IE!JE~Jlff M6XO. 75-6 SET SCREW SOCKET (FT) M6 X 6 l 
27 41703023 231071001 ~'fi: 8X 15 BUSH 8X 15 1 
28 41702041 SA33 1200l !J~Z9J:jf~ li1J~ GUIDE SHAFT 1 
29 41727009 SA3313101 ~,~ SPR LNG COMPRESS ION 1 
30 41722018 154596000 ~ ~ ~lftf CUSIIION 1 
31 417Sl2005 S32462001 t9:t~HB M6 SHOULDER SCREW B M6 1 
32 N01012 021060306 1\ f(J 'il,; B M6 NUT 3 M6 1 
33 417S I0003 S25475101 !li~li;J M6X l9 SET SCREW M6 X 19 1 
34 N01021 021060106 ~J-lfj: M6 NUT 1 M6 1 
35 41712089 SA4546001 t}J~t[fl V THREAD TRIMMER LEVER V 1 
36 41712090 SA3317001 ·IJJ~fifF H THREAD TRIMMER LEVER H l 
37 41712091 SA4801001 tJJ~ H H THREAD TRIMMER ROD H 1 
38 4170500300 S32465001 rt~m 111' BALL JOINT ASSY 2 
39 N01021 021060106 'il,;Q: M6 NUT 1 M6 2 
40 417S l2005 S32462001 +:9:!l@.'fJB M6 SHOULDER SCREW B M6 1 
41 NOl012 021060306 7\-ftl ~J ·fl]: M6 NUT 3 M6 1 
42 41702042 SA3319101 tJJt~tr;t;Hdl SHAFT TR-TRIMMER LEVER l 
43 41728023 SA4545001 :re:r,- SPACER 2 
44 H03006 048080142 !fll1J-IH=i Iii C8 RETAINING RING EXTERNAL CS 1 
45 S10019 012060636 ~J!lff M6X6 SET SCREW SOCKET (FT) M6 X 6 2 
46 41712092 SA3320101 ~,-~~~ SPRING HOOK 1 
47 41727010 SA3321001 IJJ~~fil5f~ SPRING EXTENSIO~ 1 
48 S05123 018501236 ~$(~ M5X 12 BOLT SOCKET M5 X 12 1 
49 W02001 028050246 gi(!~mrm 2-5 WASHER SPRING 2-5 1 
50 41728028 146354002 ~II 5 WASHER PLAIN 5 1 

51 41709029 SA3324001 z;/J JJ 1lli:Wi MOVING KNIFE LEVER l 
52 417S l2007 SA3325001 J::9:~H 6. 35-6 SHOULDER SCREW 6.35-6 1 
53 41702043 SA4802001 zifJJJ;jf~ SHAFT MOVABLE KL\IFE LEVER 1 
54 Sl0019 012060636 ~j'ff M6X6 SET SCREW SOCKET (FT) M6 X 6 1 
55 41712093 SA3327101 z91JJ.i!fH M- Ki\IFE CONi\ECTING PLATE 1 
56 417S30013 SA4354001 m~tJ 6- 1. 8 SHOULDER SCREW 6- 1. 8 1 
57 41715001 SA5157001 !i;+tf;(A NEEDLE PLATE A 1 
58 4170903000 SA3330001 z;/J J] t.ll 111' F MOVABLE KNIFE ASSY F 1 
59 417S30014 SA4518001 r:11:t!lm MOVABLE KNIFE SHOULDER SCREW 1 
60 41728007 SA4519001 z;/-JJJlm~ THRUST WASHER 1 
61 41728008 S00705001 zifJJJ~~ MOVABLE KNfFE COLLAR 1 

32 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



·m~e~r~ me::::c:,:ha::.:,:ni.:.:.:sm __ _ ti )I: ii. I Thread tn~m 
J - tJJ_ "' I 1s 

• ~ 14 13~ 10 11 ~ 9 

\}-12 3i('~~GJ-a 
~ -~LrrT 4---\U!) 7 6 

27 

29 JJ 
28 ~ 
~ 

23 ----® 
22 ----r,J 31 

r~~ 

33 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



J, t/Jtt~ll':/Thread trimmer mechanism 

~% 0iilf4% ~~#% ~W#1'i;M( NAME OP PARTS !tx:iil ¼il: No. Part. No. Ref. No. Amt. 

62 41728009 SJ\6297001 :J:~jc\- 0. 2 M- KNIFE SPACER T0. 2 1 
62 41728009 SA3334001 mx- o. 3 M- KKIFE SPACER TO. 3 1 
62 41728009 SA639800l ~Jc\" 0. 4 M- KKffE SPACER T0. 4 1 

63 41719002 SA3335001 '.iE)J F FIXED KNIFE F 1 
64 S01036 062300116 !l\,f,tJ M3X1 SCREW PJ\N M3 X 1 2 
65 W01002 026030236 ~II M3 WASHER PLAIK M3 2 
66 41712094 *P. 66 ttJL~ NEEDLE HOLE PLATE I 
67 417Sl7001 100360003 ~.~'H SM2. 38 SCREW 2 
68 S02039 S25310101 t;tJ M4 SCREW FLAT M4 2 
69 417Sl5008 SJ\3538001 !l\,~,tJ M4X 8 SCEW M4X8 2 
70 41712095 SJ\6273001 jctifi:;ttl~tt4k,J u SHUTTLE BASE COVER HOOK U 1 
71 IV02007 028030246 5!lifrn~im 2-3 WASIIER SPRIKG 2-3 2 
72 W01002 026030236 mim M3 WASHER PLAIN M3 2 
73 S04036 062300416 t;!fJ M3X4 SCREW PJ\N M3 X 4 2 

34 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



. mechanism K . }3~~~ / Thread wiper 

6 

17 

19 

18 Q) 

OJ 8 
0 

35 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



K, t3~ ~:i':/Thr ead wiper mechanism 

!¥% ~iiHlJ:% ~~{lJ:% ~ $,ftj:;g~ NAME OF PARTS fx:i: -\i-71: No. Par t . No. Ref. No. Amt. 

l 41730002 SA5208001 t3~! Eti.~~~[ 14 TIIREAD WIPER SOLENOID ASSY 1 
2 41727011 S41206001 ffl?;0¥!~ TIIREAD WIPER SPRING 1 
3 41728011 S41205001 ->fmll WASHER PLAIN 1 
4 41726007 S25456001 tHHJll PLUNGER PIN 3 
5 41712210 SA5217001 t3~1BMH9c'ti:~t& T-\HPER SOLENOID SETTING PLATE 1 
6 41711011 SA1806001 Eti.~~J1j[ SOLE"!OID COVER 1 
7 S04082 062300616 i~tr M3X6 SCREW PAN M3 X 4 8 
8 41712096 SA5218001 t3~$tlFr1:;~ THREAD WIPER SHAFT BRACKET 1 
9 S05 ll6 018400836 ~~ti M4X8 BOLT SOCKET M4 X 8 I 
10 WOIOOI 025040236 5.f-~ l~I M4 WASHER PLAN M4 1 
11 4170204400 S/\1967001 t3~r1t1wmt1i TIIRE/\D WIPER CRANK ASSY 1 
12 1105029 048040342 f3'1iJ E4 RETAINING RING E4 1 
13 41708007 S25454001 t~~'.~111 SET SCREW COLLAR 1 
14 417Sl5005 S25279001 ~JtT M3. 5-5 SET SCREW (CP)M3. 5- 5 I 
15 41727012 SA2287001 :ffijf SPRING l 
16 41722019 149097000 ¥11Jt-r~ SILENT SHEET 1 
17 11712097 SA5219001 t=i~H TI-IREAD WIPER ROD 1 
18 W01024 110735001 ~II WASHER 1 
19 H05002 048030342 f!ljlffl E3 RETAINING RING E3 1 
20 41712098 Sl0470101 t3tttMt£ WIPER 1 
21 417S15013 060400516 t~,tJ M4X5 SCREW BIND M4 X5 1 
22 41708008 146288001 ffl ~Hrht3 l~I THREAD WI PEI~ STUD COLLAR I 
23 41728034 S03677001 ~WI WASHER 1 
24 41730003 SA5213001 1¥ lr.3f:~Jl=I. ftj: STOP SWITCH ASSY 1 
25 417S30036 S55485001 ~~ ('Mi'~~) MS X 12 BOLT SOCKET (S/ P WASHER)MSX 12 2 

36 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



L. *~~~ii / Tension release mechanism 

37 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1, tl~ltltfi'./Tens ion release mechani sm 

1¥% %u.J,ft!:% ~ ~ ,ft!:% ~$f4~~ NAME OF PARTS ~::I: ~rt No. Part. No. Ref. No. Amt. 

1 41730004 SA4855001 tl~ l'f!fii!i.~HV TENSION RELEASE SOLENOID HV 1 

2 102031 017400802 l~tf M4X8 BOLT M4X8 2 
3 W02008 028040246 ~!¥l-~m~ 2-4 WASHER SPRING 2-4 2 
4 WOIOOI 025010236 .If'-m!jjj M4 WASHER PLAIN M4 2 
5 102036 017401415 ~it£ M4X 14 BOLT M4 X 14 l 

6 N0 1024 021400306 f;;ftl ~J£;J: M4 NUT 3 M4 I 

7 WOlOOl 025040236 .If'-mll M4 WASHER PLANT M4 1 
8 41722020 154599000 l'!'!Mt~HJ 11f !t!: 11 SOLENOID CUSHION 1 
9 41712099 SA6389001 !'gf~~~~~ SETTING PLATE SOLENOID 1 

10 11211005 S04159000 t~~ IM BAND lM 1 
11 41702045 SA3347001 tl~ff TENSION RELEASE BAR l 

12 H05029 048040342 ~~ E4 RETAINING RING E4 1 

13 W01009 025050236 .If'-m~ M5 WASHER PLAIN M5 1 
14 41727013 SA3348001 ~fjt SPRING COMPRESSION 1 

15 41711013 SA3349001 ct!.~t9c.ITir SOLENOID COYER 1 
16 417S30012 SA3306001 f51:~Jir 7- 3 SHOULDE SCREW 7- 3 2 
17 41722021 081007070 0%1; P7 0 RTNG P7 2 
18 11211005 218859001 it'!~~ Ml50 BINDER Ml50 l 

38 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



p *ffi~±g . = . ~ I Air pressure mecha . nism 

1~7' 
~ .. : cL 

r ______ u --

39 

1 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 

15 

~ 
- -- -- -- -

(
- --

14 

l- --
11~ 

4 ~ 
3 23 ~~----1 

'-I l 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l 

',,. l 
...,_ ...,_ l 

' '-- 6 

22 
11 

27 

' 16 

I =-......... I a 

I 
I 

i~ ___ _; 

___ _; 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



P, ~,ffi:?o\t:i'./Air pressure mechanism 

)¥~ 0i',Jftj:~ ~;lj-ftj:~ ~i1'1Wl=~~ NAME OF PARTS ~:I: flrr.± No. Part. No. Ref. No. Amt . 

<~IE:it> <For Peneumatic type> 
1 4173001100 SA5281001 Fl!Titt~~Jd. fLI: 2A SOLENOID VALVE ASSY 2A 1 
2 40730066 SA5289001 xJ:il!l.i[ifiU.& MANIFOLD2 l 
3 40730082 S39116100 '9!fw!I~ SY3120-5LOZD-C4 VALVE SY3120-5LOZD-C4 2 
4 40728003 SA5283001 Wl ra :Rli SILENCER 1 
5 40730045 SA5282001 ~ J.f f{£J AIR VALVE 1 
6 417S30026 S09228000 1i'}~4 TOINT 1 
10 40730046 SA6573001 -=f.z'9J l~J VALVE 1 
11 407Sl2002 153274001 1C1JiU.&*ii~$!fT SCREW 2 
12 41712106 SA5286001 u~~9ttt!il SETTING PLATE VALVE 1 
14 417S30024 018503036 !lt,;ti M5X30 BOLT SOCKET M5 X 30 2 
15 41730022 SA5191001 u~ n ~ ~t2itf t~ 1t VALVE IIARNESS X2 ASSY 2 
16 4073001000 149796001 ~HL~w~~ AIR HOSE, W/CONNECTOR l 
17 61911006 SA6405001 ~"",;~ R AIR TUBE R l 
18 61911006 SA6406001 ~'~'R' L AIR TUBE L 1 
28 61911006 SA6405002 ~"",;"g R AIR TUBE R 1 
29 61911006 SA6406002 2-9:'tr L AIR TUBE L 1 
19 41711008 SA6407001 -CiHf'ffl3flltl:"i'r 470S (<l>l SPIRAL 470S 1 
20 417S30015 032422003 *!i[,'!:iJ M4. 1 X 20 WOOD SCREW, ROUND 2 M4. 1 X 20 2 
21 WOlOOl 025040236 f~~ M4 WASHER PLAIN M4 2 
25 41711016 525664000 1ct1J.H~ #6 CORD HOLDER, #6 l 
26 417S30025 OA5401006 ~ti C/IHtHil ) M4 X 1 ODB SCREW PAN (S/P WASIIER) M4X 10 1 
27 11211005 228475000 Ff!~~ 1. 9X80 FASTENING BAND, 1. 9 X 80 3 

24 4173003100 SA5288001 19! Mi fi£J tfi ftjc 5A SOLE:IOID VALVE ASSY 5A 1 
22 41730032 SA5290001 ~*~ 5 CORD HOLDER #5 1 
23 41730033 S53982000 mit!il BLANKING PLATE ASSY 3 
3 40730082 S391 16100 F.£1.fw!l~J SY3120- 5LOZD-C4 VALVE SY3120- 5LOZD-C4 2 
4 40728003 SA5283001 W4fo;1lli SILENCER 1 
5 40730045 SA5282001 ~)±~ AIR VALVE 1 
6 417S30026 S09228000 ~tif4 JOINT 1 
10 40730046 SA6573001 -=f-z;/J ~ VALVE 2 
11 407S12002 153274001 iD!iUffe.~'i-t~'ff SCREW 1 
12 41712106 SA5286001 ~WtU~tfk SETTING PLATE VALVE 2 
14 417S30024 018503036 !![,~;ff M5X 30 BOLT SOCKET M5 X 30 2 
30 41730031 SA5192001 ~~ n:m~5i!€~n fLI' VALVE HARNESS X5 ASSY 1 

40 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Q. lt!~$~~ii I Power su pply equipment mechanism 

41 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Q, 1~/=t'lmifli~~/Power supply equipment mechani sm 

!¥% ~ft]# % ~~#% ~W1!f:~fefj( NAME OF PARTS 
Jj:;i: 

~ ¥3: No. Part. No. Ref . No. Amt . 

1 41711015 525567000 1'1,!Jt~ #8 CORD HOLDER #8 3 
2 417110)4 149547000 ff~lli CORD HOLDER 4N 1 
3 41711015 525567000 lf!J_:lt~ #8 CORD HOLDER #8 3 
4 417S30025 OA5401006 !PJ-tt (11f~IID M4X lODB SCREW Pi\J'I (S/P WASHER) M4 X lODB 7 
5 4173000500 SA4830001 1t~R~ffi 1'f H-POSITION SENSOR ASSY 1 
6 S04076 062300816 !PJ'l]" M3X8 SCREW Pi\J'I M3 X 8 3 
7 41730006 SA3481001 ff!A, ff Jt ffi 1'f SWITCH ASSY MACHINE HEAD 1 
8 417S30023 OA5301605 !Ii~~ ( '/#'mill) M3 X 16DB SCREW Pi\J'I (S/PWASHER) M4 X 16DB 2 
9 417S30025 OA5401006 m~ <m'mltl) M4X lODB SCREW Pi\J'I (S/PWASHER) M4 X lODB 2 
10 41730030 SA4824001 1driH.Ct tll :lJ[ ,g-{'f HEAD DETECTOR UNIT ASSY 1 
11 41730007 SA5210001 "E',~~~~ TIIREAD WIPER SOLENOID HARNESS 1 
12 41730008 SA5214001 *~~~ STOP SWITCII IIARNESS 1 
13 41730009 SA5261001 ~~~~ 450 GROUND WIRE 450 1 
14 417S30025 OA5401006 t;tt <wml!I) M4X lODB SCREW Pi\J'I (S/P WASHER) M4 X 10D8 1 
15 41711025 554482000 it!,~:W· #12 CORD HOLDER #12 1 
16 41711025 554482000 "E',~~ #12 CORD HOLDER #12 1 
17 417S30025 OA5401006 !'Jtt u:w~l!I) M4 X lODB SCREW PA.N (S/P WASHER) M4 X 10 2 
18 41711019 218859001 it!.~~ M150 BINDER Ml50 2 
19 11211005 S04159000 ~~ lM BAND lM 1 
20 41711009 SA6560101 {¥:Jr' #l!i!:~'s' 140SS ( <I> SPIRAL 140SS 2 
21 11211005 S04159000 I~* l M BAND 1M 2 

42 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



S . .Q,jti~~ / Motor mechanism 

43 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



S, ~~~11/Motor mechanism 

I¥% 0iflflj:% ~~#% ~'Hi!#~~ NAME OF PARTS tx:m: ~rt No. Part. No. Ref. No. Amt. 

1 4173004700 .T80991001 Bi~ tll 1tf:: CDD-430D MOTOR ASSY CDD-430D 1 
2 41730048 ]03955001 liifra COD DRUM COD l 
3 S09044 014400632 t'Jtf M4X6 SET SCREW SOCKET (CP)M4X6 1 
4 41730049 ]03956001 lifltfk 180P36 MAGNET 180P36 1 
5 41730050 ]03957001 MRffi!?$.@t.[ 111= 180P MR SENSOR ASSY 180P 1 
6 S13003 OA4300805 ,j,J;ji ({Ir~~) M3 X 8DA SCREW PAN (S/P WASHER) M3 X 8 1 
7 41730051 ]03958001 Jff.lf&;tri.CDD SHIELD PLATE COD 1 
8 417S30017 OA4261005 t~:li C w'l?HI) M2. 6 x 10 SCREW PAN(S/P IVASHER)M2.6X l0 3 
9 41730052 ]04488001 ENC ¥~t.ll11f: 430#2 NEC PCB ASSY 4300#2 1 
10 417S30018 OA5300606 t'¥-:li ( m'~~) M3 X 6DB SCREW PAN (S/P WASHER) M3 X 6 3 
11 41712118 ]04230001 ftl~~;E'~CDD-HT CORD IIOLDER COD-HT 1 
12 417S30019 OA4401005 ,j,J~ ( w~IIJ) M4 X lODA SCREW PAN(S/ P WASHER) M4X 10 3 
13 41730053 ]04388001 ~lij~~ 430D ENCODER COVER 430D 1 
14 S13003 OA4300805 t;tt UM1'~11!) M3 X 8DA SCREW PAN(S/P WASHER)M3X8 3 
15 41709003 .T04303001 r,,J ;l:J5-~ffl,ftj:: 430D PULLEY HOLDER ASSY 430D 1 
16 S09045 014500632 ~J!ff M5X6 SET SCREW SOCKET (CP) M5 X 6 2 

44 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



mechanism T . ~t.&*¥ I Foot switch pedal . 

< lt!li!!it / For solenoid type > 

'l 
I 
I 
I 
I 
I 
r---1 
I 
I 
I 
I 
I 
I 
I 

( 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I _____________ ) 

45 

< '.£ffiit / For Pneumatic type > 
2 r ____________ 1 __ _ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

I 
e 

6 

' I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I _____ _,/ 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



T, lil**~/Foot switch pedal mechanism 

!¥% 0~f!Jo-'% ~~14-'% ~$flj:~fef.j; NAME OF PARTS ~ii ¼ii No. Part. No. Ref . No. Amt . 

< it!~:i:t> <For Solenold tvoe> 
l 4173001200 SA3519101 H~1$!lil-14' A TREADLE UINT. A ASSY l 

< ~ .ffi ;i:\ > <For Peneumatic tvoe> 
2 4173004500 SA6038001 2ltf~ht:ff~ffi ftj: 2-PEDAL FOOT SWITCH SW ASSY 1 
3 4.1727018 S38168001 ~,~ SPRING COMPRESSION 10 X 30 1 
4 41727018 S38170001 ~~ FOOT PEDAL SPRI~G 2 
5 41730046 S36260000 *~ vx PIN BUTTON MICRO SWITCH VX 3 
6 41712115 S38174000 Ht.II~~ FOOT PEDAL 2 
7 41712116 S38175001 Bt.lIM!P:& PROTECTION PLATE PEDAL 2 
8 41712117 S38176101 5lli~~ SPRING PLATE 2 

46 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Z . IJ1Ht!: / Accessories 

10 

---, 
3 

~ 
106 

- __,, 

47 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Z, l!ff#/Accessories 

,¥% ¾ifJ ,ftJ::% ~;lj,flj::% 
~ $14~~ NAME OF PARTS ~· ¼it No. Part. No. Ref. No. Amt. 

1 41711060 SA4842001 E!,;iE~ MOTOR COVER 1 

3 S04038 062061016 !1\.UJ M6X 10 SCREW PAN M6X 10 4 
4 41711031 SA4844001 atl~ OIL PAN 1 
5 4.1711006 154.167001 ~'ill:! §I i& ]E ffrr DUST OILER 1 
6 417S30010 037301215 !1\.~Wl M3X 12 TAPPING SCREW PAN V M3 X 12 2 
7 41722005 SA3540001 ~l1f~Jtm RUBBER CUSHION 3 
8 101S30010 109714000 n NAIL 7 
9 11631008 114486002 atl~ OILER l 
10 20131076 122991001 llft JM ,l'H.lllH.~ ACCESSORY BAG 1 
11 41231018 S06706001 1uJilI SILICONE OIL 1 
12 41718004 S44633001 ~;t, LAN BOBBIN LAN 3 

13 41217002 *P.67 tMH6.111' C4:,t~) NEEDLE 4PIECE ASSY 1 
14 41217002 *P.67 tJLtt NEEDLE 4 

15 41231016 114483002 aaw~!l.111' OILER ASSY 1 
16 41231017 S55663001 alliU!!.111' OIL TANK ASSY 1 
17 10131004 142443001 11',J:i;\-=f 1. 9X52 SCREW-DRIVER 1. 9 X 52 1 
18 10131003 118837001 ml-=f 3. 4X 70 SCREW-DRIVER 3. 4 X 70 1 
19 10131002 101572102 ml-=f 5. 5X 190 SCREW-DRIVER 5. 5 X 190 1 
20 30131005 10777900) 1&-=f'· 6X7 WRENCH 6X7 l 
21 41731011 100887001 xX~d~ -=f- 8 X 9 WRENCH 8X9 1 
22 11631003 107780001 j&-=f- 10X 12 \\'RENCH 10 X 12 1 
23 30131007 S07783001 r;i 7\ ffl 1& -=f- 1. 5 HEXAGONAL WRENCH 1. 5 1 
24 20131046 142002001 p;J ;\ fr] 1&-=f- 2 HEXAGONAL WRENCH 2 1 
25 30331010 154125001 fi;J T\Jfl11JZ-=f- 2. 5 HEXAGONAL WRENCH 2. 5 1 
26 30131010 142721001 fl;J 7\::tirtt~-¥ 3 HEXAGONAL WRENCH 3 1 
27 30131012 118064001 p;j;\fr]j&,¥ 4 HEXAGONAL WRENCH 4 1 
28 20131047 150335001 P3:R1-f.111JZ"F 5 HEXAGONAL WRENCH 5 1 
29 1013100700 S40574209 ~~~!l.{tj: 2DTHF COTTON STAND ASSY 2DTHF 1 
76 30112024 200190001 um-tn STAPLE 10 X 20 7 
78 40131017 144226001 tJL~~ HEAD COVER 1 
79 S05088 032461606 ~:Ji M6X45 BOLT SOCKET M6 X 45 4 
82 417S30016 032461606 i:!l~tJ M4. 5 X 16 WOOD SCREW ROUND 2 M4. 5 X 16 2 
83 4121208100 S44483001 ~'iiH.ll1tJ: HINGE ASSY 1 
84 41212082 S44484001 :J/'fl~~~til EYE GUARD HINGE 1 
88 41211005 S44485001 :tN~~ EYE GUARD 1 
89 412S17004 061660806 t,tr SM3. 18-40 X 8 SCREW FLAT SM3. 18-40X8 2 
90 412S16012 021660102 ~-1§): M3. 18 NUT M3. 18 2 
91 41228047 026030232 .siz.:m:im M3 WASHER PLAIN M3 2 
92 41211005 S44486101 :J'Pfii~Ytg A EYE GUARD HOLDER A 2 
93 401Sl1022 062670512 j!J!{J SM3. 57-40 X 5 SCREW PAN SM3. 57-40 X 5 2 
94 S04035 062400616 ~!{J M4X6 SCREW PAN M4X6 2 
95 W01024 110735001 ri-~111 WASHER 2 
97 41722033 SA3395001 ,t¾{Jt~fJt RUBBER CUSHION 2 
98 41712131 SA3392001 ~Jt SPACER 2 
99 41726019 SA3384001 tJL~ Sz1J!: ffi PIN 2 
100 Sl0019 012060636 t,tr M6X6 SET SCREW SOCKET (CP)M6X6 2 
101 41712132 SA3385001 :Ydfil~fJf ~ HINGE HOLDER 2 
102 S05112 018066036 ~;!-'£ M6X60 BOLT SOCKET M6 X 50 4 
103 41728030 213650001 mil 2. 3X8. 5X38 \\'ASHER 2. 3X8. 5X38 4 
105 N01021 021060106 ~-ff}: M6 NUT 1 M6 4 
106 41722005 SA3540001 ~ f!it¾{Jtm RUBBER CUSHION 4 
107 41730010 SA4845001 m ,:p.$ SHOCK ABSORBER GAS 1 
108 41712113 SA4846001 m1!fR&1~ HOLDER ABSORBER 2 
109 41703027 SA5251001 m111 SPACER 1 
110 S05117 018064031 ~:Ji M6X40 BOLT SOCKET M6 X 40 l 
11 l N01021 021060106 !!\,~-ff}: M6 NUT I M6 I 

112 41702023 SA4847001 ~u SHAFT U l 
113 S10019 012060636 ~!{J M6X6 SET SCREW SOCKET (CP)M6X6 1 

48 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Z . fJiHtt: / Accessories 

93 

~ 92 
83-f84~-~ 

79 1T I t: r.il iO . -Ji • L1JJ---c;/ 94_..,, 

....__________ I 103---4 8--lr 106 ! 
~ ;:125 105-----/fll 106 u 1~1 

29 .___ __ 1_26 _ __J ! !~~rs:-1-~ _)I~,-~ 
__ _l_ ____ ~ 

r 
-----, 

e I 
I ------------?- I 
I ~ I 
I I 
: ·~ I 
I I"' / j I 
I ~,/ 1® I 

128 ~ 
106 

-~-- ~ 
108 ' ,~v 1 

1 

I 
. ~ I 
V I 

~- f 

I ---=-~'\---. I 
I r=~~ I 
I ~~ I 

: I 
I 

® I 
® I 

'-------------

49 

121--e 
122------a:!l 116 117 

117 116 114115 . · ~J 
~LA~ ~:c~ 

r -· ~J -~ > 
110 109 

12 

107 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Z, !lft{4/Accessories 

F¥% 0~14% ~~14% ~$14;gfef1; NAME OF PARTS ~it -!l-11 No. Part. No. Ref. No. Amt . 

114 41702024 S17974001 $BJ D SHAFT D 1 
115 41703028 Sl7975100 $ili~ GS SHAFT COLLAR GAS 2 
116 41728018 025080132 :!t}li! S8 \\'ASHER PLAI\' S8 2 
117 H0503J 048060312 ~II E6 RETAINING RING E6 2 
118 S05112 SJ\3387001 ~:j:i M6X60 BOLT SOCKET M6 X 60 2 
119 W01003 025060236 -'f~li M6 WASHER PLAIN M6 2 
120 41728030 213650001 ~II 2. 3X8. 5X38 WASHER 2. 3X8. 5X38 2 
121 W02009 028060246 ~jjf~~ 2- 6 WASHER SPRING 2- 6 2 
122 N01021 021060106 ii,,~£=): M6 NUT 1 M6 2 

<it!~'il'.> <For Solenold type> 
123 S05112 119755001 !il,',f;:j:i M6 X 60 BOLT M6X60 2 
124 W01003 025060236 .>f-Ml:~ M6 WASHER PLAIN M6 2 
125 W02009 028060246 51}re'it:~ 2- 6 WASHER SPRI\'G 2- 6 2 
126 N01021 021060106 !ll:£1: M6 NUT l M6 2 

128 41712114 SA6261001 Jt:~ffii HOLDER ABSORBER COVER l 
129 417S30033 S55479001 ~J:j:i ( -IW~WI) M4 X 8 BOLT SOCKET (S/P WASHER) MS X 32 6 

50 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



Ga. Itl~- ~~ I Gauge parts list 

J.Hfll I Presser foot 

A/ S42843-001 * B / S42844-001 CI S42845-001 D I S42846-001 

'~- </l4 
,l 

t --1 I. </ls.s ,~_., 
:\ .. 6 

/ 

"";J!f;</l2.5 ~</l4 ~</l2 ;zf</l3 

E / S42847-001 F / 157237-001 G / 158592-001 J / S42848-001 

j®l ~ t~ "~··· 5 ll 

Jl¢2.5 2.s • I I. ¢3 

~</l1.6 ;/42 
/ 

~2.5 /3¢2 

A-CUT/ S40214-001 8 -L / S49448-001 XA / S42849-101 H / SA481 1-001 * 

,~_ .. ~ ~ -·· '~.•ss '~I 1.•ss 
~</l2.5 ~</l4 ~</l2.5 %</)3 

mu& I Needle hole plate 

2.4 C0.4 I SA3336-001 * 2.2 / SA5221-001 * 3.0 C1 .5 / SA5222-001 * 

~ ~ ~ 
</l4 </l6 

</l2.2 

~~ --+n--
~3 __ 12.9 =dpc,3.0 _____=]2.9 

En~ * ic ~ 1¥.J ;ti ti; :t ~!~it 
The * symbol is for Standard parts. 

51 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com


	开头语
	空白页
	i
	ii
	iii
	iv
	目录
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39空白
	英i
	英ii
	英iii
	英iv
	英目录
	英1
	英2
	英3
	英4
	英5
	英6
	英7
	英8
	英9
	英10
	英11
	英12
	英13
	英14
	英15
	英16
	英17
	英18
	英19
	英20
	英21
	英22
	英23
	英24
	英25
	英26
	英27
	英28
	英29
	英30
	英31
	英32
	英33
	英34
	英35
	英36
	英37
	英38
	英空白
	零件样本面
	前页
	目录
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51



